
ENGLISHM
A
0
9
_
E
N

_
B

30003000

40004000

SPARE PART CATALOGUE 
 

Junkkari Oy
62375 YLIHÄRMÄ FINLAND
TEL.   +358-(0)6-4835111
FAX  +358-(0)6-4835295
e-mail: junkkari@msk.fi
Internet: www.junkkari.fi



SEED FEED HOUSING FERTILIZER FEED HOUSING

5
4

1
2

3

12

11

9

8

6

7

13

10

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 125058 FEED HOUSING 24 32
2 125059 CATCH 24 32
3 125060 END PLATE 24 32
4 125055 HAIR PIN 24 32
5 125057 STOPPER PLATE 24 32
6 125062 SEALING RING 24 32

D30147 SEALING RING FOR ALUMINIUM ROLLER
7 125063 LOCK RING 24 32
8 125054 ROLLER PLASTIC 24 32

12989 ROLLER ALUMINIUM 
9 125070 BOTTOM FLAP 24 32
10 HEX SCREW M5*35 24 32
11 125073 SPRING FOR BOTTOM FLAP 24 32
12 125072 CONTROL PART 24 32
13 125071 HEX NUT M5 IL 24 32
14 12808 SEALING PLATE (ONLY FOR ALUM. ROLLER) 24 32

160825 FEEDER CASING ASSEMBLED (1-13) 24 32

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17101 FEED HOUSING 24 32
2 17102 LID 24 32
3 17103 SMALL FLAP 24 32
4 17104 BOTTOM FLAP 24 32
5 17105 BOTTOM FLAPS BUSHING 24 32
6 17106 COVER 24 32
7 17107 PRIMARY FEED ROLLER 24 32
8 17108 SECONDARY FEED ROLLER 24 32
9 17109 JOINT PART 24 32
10 17110 BEARING 48 64
11 17111 HOPPER 17 22
12 17490 SPRING WASHER 24 32
13 17144 BOTTOM FLAP SPRING 24 32
14 A06151514 6-SCREW M6X35 8.8 DIN 933 ZN 24 32
15 18095 HOPPER ANGLED 7 10
16 18821 SMALL COVER 24 32

17580 FEED HOUSING ASSEMBLED(1-16) 24 32

V1
V2

33

11

88

44

55

66

1616

77

22

991010

1111

1515

1212

1313
1414

1010

14



SEED FEED HOUSING FERTILIZER FEED HOUSING

5
4

1
2

3

12

11

9

8

6

7

13

10

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 125058 FEED HOUSING 24 32
2 125059 CATCH 24 32
3 125060 END PLATE 24 32
4 125055 HAIR PIN 24 32
5 125057 STOPPER PLATE 24 32
6 125062 SEALING RING 24 32

D30147 SEALING RING FOR ALUMINIUM ROLLER
7 125063 LOCK RING 24 32
8 125054 ROLLER PLASTIC 24 32

12989 ROLLER ALUMINIUM 
9 125070 BOTTOM FLAP 24 32
10 HEX SCREW M5*35 24 32
11 125073 SPRING FOR BOTTOM FLAP 24 32
12 125072 CONTROL PART 24 32
13 125071 HEX NUT M5 IL 24 32
14 12808 SEALING PLATE (ONLY FOR ALUM. ROLLER) 24 32

160825 FEEDER CASING ASSEMBLED (1-13) 24 32

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17101 FEED HOUSING 24 32
2 17102 LID 24 32
3 17103 SMALL FLAP 24 32
4 17104 BOTTOM FLAP 24 32
5 17105 BOTTOM FLAPS BUSHING 24 32
6 17106 COVER 24 32
7 17107 PRIMARY FEED ROLLER 24 32
8 17108 SECONDARY FEED ROLLER 24 32
9 17109 JOINT PART 24 32
10 17110 BEARING 48 64
11 17111 HOPPER 17 22
12 17490 SPRING WASHER 24 32
13 17144 BOTTOM FLAP SPRING 24 32
14 A06151514 6-SCREW M6X35 8.8 DIN 933 ZN 24 32
15 18095 HOPPER ANGLED 7 10
16 18821 SMALL COVER 24 32

17580 FEED HOUSING ASSEMBLED(1-16) 24 32

V1
V2

33

11

88

44

55

66

1616

77

22

991010

1111

1515

1212

1313
1414

1010

14



PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17185 BEARING HOUSING SLOPED 2 2
2 17551 GEAR 1 1
3 17552 GEAR 1 1
4 17553 GEAR 1 1
5 17554 GEAR 1 1
6 17095 BEARING HOUSING 1 1
7 17475 GEARBOX ASSEMBLED 1 1
8 17556 GEAR 1 1
9 B560E1524 WASHER  M 6 DIN125A ZN 11 11
10 17559 MIXER SHAFT WELDED 1

18138 MIXER SHAFT WELDED 1
11 18123 NYLON BEARING Ø20 SHAFT 1 1
12 17094 HUB 1 1
13 17419 FEEDER AXLE FERTILIZER SIDE 1

18143 FEEDER AXLE FERTILIZER SIDE 1
14 17252 GLIDE TUBE 1 1
15 17247 DRIVE SHAFT 1

18141 DRIVE SHAFT 1
16 17455 SEED-SIDE FEEDER AXLE 1

18137 SEED-SIDE FEEDER AXLE 1
17 17561 FERTILIZER-SIDE AXLE 1

18142 FERTILIZER-SIDE AXLE 1
18 A060G1024 6-SCREW M6X16 8.8 DIN 933 ZN 11 11
19 17564 SMALL FLAP SHAFT 1

18136 SMALL FLAP SHAFT 1

20 CE60062RS BALL BEARING  6006 2 RS 3 3
21 D49009 SEALING 30*55*7 CRW1R 3 3
22 BH1011L11 LOCK RING 30X1.5 DIN471 3 3
23 BH1S1S0J1 LOCK RING 55X2DIN472 3 3
24 BEC000003 RING PIN 5080451 1 1
25 A04095 FINGER SCREW M8X15      R4018 1 1
26 BE6000002 RING-PIN 6X40 L=40 ZN 1 1
27 A0A101524 6-SCREW M10X30 8.8 DIN933 ZN 3 3
28 B5A0H2214 SPRING WASHER M10 DIN127B ZN 3 3
29 B86160001 ROLL PIN 6X36 DIN1481 ZNC 6 6

30 AG6113014 6-NUT IL M 6 DIN985-8 ZN 2 2
31 A061F1014 6-SCREW M6X45 8.8 DIN 931 ZN 2 2
32 B840N0001 RING PIN 4X22DIN1481 ZNC 5 5
33 17679 ADJUSTMENT LEVER TO SMALL FLAP 1 1
34 17563 BOTTOM FLAP SHAFT 2
34 18140 BOTTOM FLAP SHAFT 2
35 B5A0V1524 WASHER  M10 DIN9021B ZN 3 3
36 18459 KARDAN BEARING 1 1
37 BH1511L12 SEGER  Ø34*1.5 1 1
38 S/MG/193-1-020 MAGNET 2 2
39 18548 SENSOR RACK 1 1

V3 V4

FEED AXLES AND MECHANISM

2828

11

22

33

44

55

66

77
88

99

1010

1212

3838

3939

1313

19192020 2121

2222

2323

2424

2626

2727

2929

3030

3131

3232

3434

3535

1111

1414

1515

1616

1717

1818

2222

2525

3636

3737
3333



PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17185 BEARING HOUSING SLOPED 2 2
2 17551 GEAR 1 1
3 17552 GEAR 1 1
4 17553 GEAR 1 1
5 17554 GEAR 1 1
6 17095 BEARING HOUSING 1 1
7 17475 GEARBOX ASSEMBLED 1 1
8 17556 GEAR 1 1
9 B560E1524 WASHER  M 6 DIN125A ZN 11 11
10 17559 MIXER SHAFT WELDED 1

18138 MIXER SHAFT WELDED 1
11 18123 NYLON BEARING Ø20 SHAFT 1 1
12 17094 HUB 1 1
13 17419 FEEDER AXLE FERTILIZER SIDE 1

18143 FEEDER AXLE FERTILIZER SIDE 1
14 17252 GLIDE TUBE 1 1
15 17247 DRIVE SHAFT 1

18141 DRIVE SHAFT 1
16 17455 SEED-SIDE FEEDER AXLE 1

18137 SEED-SIDE FEEDER AXLE 1
17 17561 FERTILIZER-SIDE AXLE 1

18142 FERTILIZER-SIDE AXLE 1
18 A060G1024 6-SCREW M6X16 8.8 DIN 933 ZN 11 11
19 17564 SMALL FLAP SHAFT 1

18136 SMALL FLAP SHAFT 1

20 CE60062RS BALL BEARING  6006 2 RS 3 3
21 D49009 SEALING 30*55*7 CRW1R 3 3
22 BH1011L11 LOCK RING 30X1.5 DIN471 3 3
23 BH1S1S0J1 LOCK RING 55X2DIN472 3 3
24 BEC000003 RING PIN 5080451 1 1
25 A04095 FINGER SCREW M8X15      R4018 1 1
26 BE6000002 RING-PIN 6X40 L=40 ZN 1 1
27 A0A101524 6-SCREW M10X30 8.8 DIN933 ZN 3 3
28 B5A0H2214 SPRING WASHER M10 DIN127B ZN 3 3
29 B86160001 ROLL PIN 6X36 DIN1481 ZNC 6 6

30 AG6113014 6-NUT IL M 6 DIN985-8 ZN 2 2
31 A061F1014 6-SCREW M6X45 8.8 DIN 931 ZN 2 2
32 B840N0001 RING PIN 4X22DIN1481 ZNC 5 5
33 17679 ADJUSTMENT LEVER TO SMALL FLAP 1 1
34 17563 BOTTOM FLAP SHAFT 2
34 18140 BOTTOM FLAP SHAFT 2
35 B5A0V1524 WASHER  M10 DIN9021B ZN 3 3
36 18459 KARDAN BEARING 1 1
37 BH1511L12 SEGER  Ø34*1.5 1 1
38 S/MG/193-1-020 MAGNET 2 2
39 18548 SENSOR RACK 1 1

V3 V4

FEED AXLES AND MECHANISM

2828

11

22

33

44

55

66

77
88

99

1010

1212

3838

3939

1313

19192020 2121

2222

2323

2424

2626

2727

2929

3030

3131

3232

3434

3535

1111

1414

1515

1616

1717

1818

2222

2525

3636

3737
3333



V5 V6

GEARBOX AND ADJUSTMENT LEVER FERTILIZER RATE ADJUSTMENT

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 18499 GEARBOX 1 1
2 17337 BRACKET TO GEARBOX 1 1
3 B580E2014 SPRING WASHER M 8 DIN127B ZN 3 3
4 A081F1514 6-SCREW M8X45 8.8 DIN 933 ZN 3 3
5 B580V1544 WASHER M 8 DIN440R ZN 3 3

17997 LEVER ASSEMBLED, PARTT 6-12 1 1
6 A50710 HEX NUT M8 IL 2 2
7 17996 LEVER TOP PART WELDED 1 1
8 A04095 FINGER SCREW M8*15 1 1
9 B86160001 SPRING COTTER 6*36 1 1
10 17997 LEVER ASSEMBLED, PARTT 6-12 1 1
11 17706 LEVER WELDED 1 1
12 A080L3014 LOCK SCREW M8*20 1 1
13 17993 SCALE TO GEARBOX 1 1
14 A05150 LOCK SCREW M8*20 AISI 2 2
15 AG8113014 HEX NUT M8 IL 2 2
16 B580H1624 WASHER M8 2 2

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17422 BRACKET 1 1
2 17418 BEARING HOUSING TO SETSCREW 1 1
3 D160304 NUT 1 1
4 160302 FEEDING SETSCREW GRIP ASSEMBLED 1 1
5 160301 SCALE HOLDER ASSEMBLED 1 1
6 13945 SETSCALE 1 1
7 135210000 FEEDING SET SCALE FERTILIZER 1 1
8 CE62012RS BALL BEARING  6201 2 RS 1 1
9 BH1210L11 LOCK RING 32X1.2 DIN472 1 1
10 B851A0001 ROLL PIN 5X40 DIN1481 ZNC 1 1
11 A0C0S4524 SCREW M12X25 8.8 DIN912 ZN 1 1
12 A00750 SCREW  M5X10 A2DIN 7985 POZ 2 2
13 53060140 6-SCREW M8 X25 8.8 DIN 933 ZN 2 2
14 B580H1624 WASHER M 8 DIN125A ZN 2 2
15 AG8111014 6-NUT    M 8 DIN934-8 ZN 2 2
16 A04220 6-SCREW  M8X16 A2-80 DIN 933 A 2 2
17 A060A9024 M6X10 4.8 DIN7985 ZN POZ 2 2

17567 SETSCREW ASSEMBLED (PARTT 1-17) 1 1

NOTE ! Gearbox has 1.3 litres of hydraulic oil..

1111

77

1313

1414

1515

1616

66

1212

88

99

11

22
33

44
55

77

44

1313

33

66

171755

1212

11

1414

1515

1616

22
1111

88
99

1010

0
1

2

3

45

6

7

8
9



V5 V6

GEARBOX AND ADJUSTMENT LEVER FERTILIZER RATE ADJUSTMENT

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 18499 GEARBOX 1 1
2 17337 BRACKET TO GEARBOX 1 1
3 B580E2014 SPRING WASHER M 8 DIN127B ZN 3 3
4 A081F1514 6-SCREW M8X45 8.8 DIN 933 ZN 3 3
5 B580V1544 WASHER M 8 DIN440R ZN 3 3

17997 LEVER ASSEMBLED, PARTT 6-12 1 1
6 A50710 HEX NUT M8 IL 2 2
7 17996 LEVER TOP PART WELDED 1 1
8 A04095 FINGER SCREW M8*15 1 1
9 B86160001 SPRING COTTER 6*36 1 1
10 17997 LEVER ASSEMBLED, PARTT 6-12 1 1
11 17706 LEVER WELDED 1 1
12 A080L3014 LOCK SCREW M8*20 1 1
13 17993 SCALE TO GEARBOX 1 1
14 A05150 LOCK SCREW M8*20 AISI 2 2
15 AG8113014 HEX NUT M8 IL 2 2
16 B580H1624 WASHER M8 2 2

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17422 BRACKET 1 1
2 17418 BEARING HOUSING TO SETSCREW 1 1
3 D160304 NUT 1 1
4 160302 FEEDING SETSCREW GRIP ASSEMBLED 1 1
5 160301 SCALE HOLDER ASSEMBLED 1 1
6 13945 SETSCALE 1 1
7 135210000 FEEDING SET SCALE FERTILIZER 1 1
8 CE62012RS BALL BEARING  6201 2 RS 1 1
9 BH1210L11 LOCK RING 32X1.2 DIN472 1 1
10 B851A0001 ROLL PIN 5X40 DIN1481 ZNC 1 1
11 A0C0S4524 SCREW M12X25 8.8 DIN912 ZN 1 1
12 A00750 SCREW  M5X10 A2DIN 7985 POZ 2 2
13 53060140 6-SCREW M8 X25 8.8 DIN 933 ZN 2 2
14 B580H1624 WASHER M 8 DIN125A ZN 2 2
15 AG8111014 6-NUT    M 8 DIN934-8 ZN 2 2
16 A04220 6-SCREW  M8X16 A2-80 DIN 933 A 2 2
17 A060A9024 M6X10 4.8 DIN7985 ZN POZ 2 2

17567 SETSCREW ASSEMBLED (PARTT 1-17) 1 1

NOTE ! Gearbox has 1.3 litres of hydraulic oil..

1111

77

1313

1414

1515

1616

66

1212

88

99

11

22
33

44
55

77

44

1313

33

66

171755

1212

11

1414

1515

1616

22
1111

88
99

1010

0
1

2

3

45

6

7

8
9



V8

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17332 FRONT COULTER ARM WELDED 12 16
2 17245 DISC FRONT COULTER 12 16
3 17523 STRAIGHT COULTER PIPES WELDED 12 16
4 17385 PROTECTIVE CAP 24 32
5 D49001 SEALING 30*47*7 RST DIN 3760 24 32
6 B61455 WASHER M16 DIN125A 200HV Z 24 32
7 AGG113014 6-NUT IL M16 DIN985-8 ZN 24 32
8 CE3205 BEARING  3205A 2 RS 24 32
9 BH1N20021 LOCK RING 52X2 DIN472 24 32
10 AGA113014 6-NUT IL M10 DIN985-8 ZN 36 48
11 E63881 PLATE SPRING 28/10.2X1.25 216 288
12 17527 REAR COULTER ARM WELDED 12 16
13 17541 DISC REAR COULTER 12 16
14 17392 TENSIONER 24 32
15 17195B LEVER 24 32
16 D14105 SPRING 24 32
17 BD300002 SCREW SHACKLE 24 32
18 E34816 SPRING 24 32
19 17703 ROD 12 16
20 17118 COULTER BRACKET 24 32
21 17576 PLATE STEEL 24 32
22 17162 PLASTIC BEARING 48 64
23 HEX NUT M6 IL 48 64
24 HEX SCREW M10*60 48 64
25 HEX SCREW M12*80 24 32
26 WASHER M12 48 64
27 HEX NOTCH SCREW M10*25 24 32
28 * 17195D LEVER 12 16
29 D18253 SEALING 2 2

17330 FRONT COULTER 
ASSEMBLED (PARTS 1-11) 12 16

17525 REAR COULTER 
ASSEMBLED (PARTS 2,4-13)12 16

17573 COULTER BRACKET 
(PARTS 20-27) 24 32

* USED WITH SEPARATE FERTILIZER COULTERS

NOT  THAT THE TIGHTENING NUT M16 OF THE COULTER DISK MUST BE TIGHTENED 150 Nm.E

V7

FRONT COULTER

REAR COULTER

COULTER BRACKET

1111

1313
1212

44

77
88

99

1010

55

1515

1818

1414

1717

1616

66

11

22

22

33

4455

66

77
88

99

1010 1111 1414

1919

1717

2222

2020

2121

2525

2727 2626

2424

2323

1616

1515

1818

2828

2929

77



V8

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17332 FRONT COULTER ARM WELDED 12 16
2 17245 DISC FRONT COULTER 12 16
3 17523 STRAIGHT COULTER PIPES WELDED 12 16
4 17385 PROTECTIVE CAP 24 32
5 D49001 SEALING 30*47*7 RST DIN 3760 24 32
6 B61455 WASHER M16 DIN125A 200HV Z 24 32
7 AGG113014 6-NUT IL M16 DIN985-8 ZN 24 32
8 CE3205 BEARING  3205A 2 RS 24 32
9 BH1N20021 LOCK RING 52X2 DIN472 24 32
10 AGA113014 6-NUT IL M10 DIN985-8 ZN 36 48
11 E63881 PLATE SPRING 28/10.2X1.25 216 288
12 17527 REAR COULTER ARM WELDED 12 16
13 17541 DISC REAR COULTER 12 16
14 17392 TENSIONER 24 32
15 17195B LEVER 24 32
16 D14105 SPRING 24 32
17 BD300002 SCREW SHACKLE 24 32
18 E34816 SPRING 24 32
19 17703 ROD 12 16
20 17118 COULTER BRACKET 24 32
21 17576 PLATE STEEL 24 32
22 17162 PLASTIC BEARING 48 64
23 HEX NUT M6 IL 48 64
24 HEX SCREW M10*60 48 64
25 HEX SCREW M12*80 24 32
26 WASHER M12 48 64
27 HEX NOTCH SCREW M10*25 24 32
28 * 17195D LEVER 12 16
29 D18253 SEALING 2 2

17330 FRONT COULTER 
ASSEMBLED (PARTS 1-11) 12 16

17525 REAR COULTER 
ASSEMBLED (PARTS 2,4-13)12 16

17573 COULTER BRACKET 
(PARTS 20-27) 24 32

* USED WITH SEPARATE FERTILIZER COULTERS

NOT  THAT THE TIGHTENING NUT M16 OF THE COULTER DISK MUST BE TIGHTENED 150 Nm.E

V7

FRONT COULTER

REAR COULTER

COULTER BRACKET

1111

1313
1212

44

77
88

99

1010

55

1515

1818

1414

1717

1616

66

11

22

22

33

4455

66

77
88

99

1010 1111 1414

1919

1717

2222

2020

2121

2525

2727 2626

2424

2323

1616

1515

1818

2828

2929

77



PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 18038 GROUND WHEEL ARM 1 1
2 18046 GROUND WHEEL BOTTOM PART 1 1
3 17294 GROUND WHEEL WELDED 1 1
4 17295 AXLE 1 1
5 17128 SPROCKET Z22 AND Z36  1 1
6 17278 BUSHING 1 1
7 17398 GROUND WHEEL BRACKET 1 1
8 18047 COVER UPPER 1 1
9 18044 COVER LOWER 1 1
10 CE1020160 FREEWHEEL STIEBER CSK25 1 1
11 BH1N20021 LOCK RING 52X2 DIN472 2 2
12 B5C0R2024 WASHER M12 DIN125A ZN 5 5
13 B5G102524 WASHER M16 DIN125A ZN 1 1
14 AGG111084 6-NUT M16 ANTI-CLOCKWISE 1 1
15 17131 SPROCKET  Z13 1 1
16 BD3011404 ROLL PIN  4MM DIN11024 ZN 1 1
17 17400 DYMET 2 2
18 17090 SHAFT 1 1
19 CE3205 BEARING 3205A 2 RS 1 1
20 A11630 6-SCREW M12X200 8.8 DIN933ZNC 1 1
21 18121 CHAIN 1/2*136 ROLL 1 1
22 B560B1614 SPRING WASHER M 6 DIN127B ZN 1 1
23 A060A1514 6-SCREW  M6X10 8.8 DIN 933 ZN 1 1
24 BH0L12014 LOCK RING20X1.2 DIN471 1 1
25 17577 KEY 6*6*60 1 1
26 AGC111014 6-NUT    M12 DIN934-8 ZN 6 6
27 AGC113014 6-NUT IL M12 DIN985-8 ZN 3 3
28 A0C101512 6-SCREW M12X30 8.8 DIN933ZNC 3 3
29 A0C1L1514 6-SCREW M12X50 8.8 DIN931ZN 2 2
30 E47725 COMPRESSION SPRING 4394-7725 AISI 1 1
31 A0C0S1512 DIN_EN_24017-M12x25 3 3
32 D14711600 SPRING 5*40*250 4-7116S 1 1
33 17723 CHAIN 1 1
34 B88160001 ROLL PIN  8X36 DIN1481 ZNC 1 1
35 BH0S10S14 LOCK RING 25X1.2 DIN471 1 1
36 17712 LEVER ASSEMBLED 1 1
37 17740 LIFT CHAIN WELDED 1 1
38 BC3000002 SCREW SHACKLE M8 ZN 1 1
39 707510 TENSION SCREW 1 1
40 A080L1514 6-SCREW M8X20 8.8 DIN 933 ZN 1 1
41 B8C140001 ROLL PIN 12X40 DIN1481 ZNC 1 1
42 17844 LEVER 1 1
43 CE62052RS BALL BEARING  6205 2 RS 2 2
44 17890 ROLL GRIP 1 1
45 D30093 HANDLE 1 1
46 137660 CALIBR. TEST CRANK  3-12634 1 1

GROUND WHEEL

4444

2929

3333

4242

4141

3030

3131

4646

4545

3232

3434

3535

3636

3737

3838

3939

4040

11

22

33

44

55

66

77

88

99

1010 1111

1212

4343

4343

1313 1414

1515

1717

1717

1818

1919

2020
2121

2222
2323

2424
2525

2626

2727

2828

1616

V10V9



PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 18038 GROUND WHEEL ARM 1 1
2 18046 GROUND WHEEL BOTTOM PART 1 1
3 17294 GROUND WHEEL WELDED 1 1
4 17295 AXLE 1 1
5 17128 SPROCKET Z22 AND Z36  1 1
6 17278 BUSHING 1 1
7 17398 GROUND WHEEL BRACKET 1 1
8 18047 COVER UPPER 1 1
9 18044 COVER LOWER 1 1
10 CE1020160 FREEWHEEL STIEBER CSK25 1 1
11 BH1N20021 LOCK RING 52X2 DIN472 2 2
12 B5C0R2024 WASHER M12 DIN125A ZN 5 5
13 B5G102524 WASHER M16 DIN125A ZN 1 1
14 AGG111084 6-NUT M16 ANTI-CLOCKWISE 1 1
15 17131 SPROCKET  Z13 1 1
16 BD3011404 ROLL PIN  4MM DIN11024 ZN 1 1
17 17400 DYMET 2 2
18 17090 SHAFT 1 1
19 CE3205 BEARING 3205A 2 RS 1 1
20 A11630 6-SCREW M12X200 8.8 DIN933ZNC 1 1
21 18121 CHAIN 1/2*136 ROLL 1 1
22 B560B1614 SPRING WASHER M 6 DIN127B ZN 1 1
23 A060A1514 6-SCREW  M6X10 8.8 DIN 933 ZN 1 1
24 BH0L12014 LOCK RING20X1.2 DIN471 1 1
25 17577 KEY 6*6*60 1 1
26 AGC111014 6-NUT    M12 DIN934-8 ZN 6 6
27 AGC113014 6-NUT IL M12 DIN985-8 ZN 3 3
28 A0C101512 6-SCREW M12X30 8.8 DIN933ZNC 3 3
29 A0C1L1514 6-SCREW M12X50 8.8 DIN931ZN 2 2
30 E47725 COMPRESSION SPRING 4394-7725 AISI 1 1
31 A0C0S1512 DIN_EN_24017-M12x25 3 3
32 D14711600 SPRING 5*40*250 4-7116S 1 1
33 17723 CHAIN 1 1
34 B88160001 ROLL PIN  8X36 DIN1481 ZNC 1 1
35 BH0S10S14 LOCK RING 25X1.2 DIN471 1 1
36 17712 LEVER ASSEMBLED 1 1
37 17740 LIFT CHAIN WELDED 1 1
38 BC3000002 SCREW SHACKLE M8 ZN 1 1
39 707510 TENSION SCREW 1 1
40 A080L1514 6-SCREW M8X20 8.8 DIN 933 ZN 1 1
41 B8C140001 ROLL PIN 12X40 DIN1481 ZNC 1 1
42 17844 LEVER 1 1
43 CE62052RS BALL BEARING  6205 2 RS 2 2
44 17890 ROLL GRIP 1 1
45 D30093 HANDLE 1 1
46 137660 CALIBR. TEST CRANK  3-12634 1 1

GROUND WHEEL

4444

2929

3333

4242

4141

3030

3131

4646

4545

3232

3434

3535

3636

3737

3838

3939

4040

11

22

33

44

55

66

77

88

99

1010 1111

1212

4343

4343

1313 1414

1515

1717

1717

1818

1919

2020
2121

2222
2323

2424
2525

2626

2727

2828

1616

V10V9



PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17230 WHEEL HUB 1 1
2 17242 WHEEL FORK LEFT 1 / MACHINE 1 / MACHINE

17240 WHEEL FORK CENTER 10 / MACHINE 14 / MACHINE
17241 WHEEL FORK RIGHT 1 / MACHINE 1 / MACHINE

3 D18355 WHEEL ASSEMBLED MAESTRO 12 / MACHINE 16/ MACHINE
4 17225 SHAFT 1 1
5 17232 BUSHING 2 2
6 17233 BUSHING 2 2
7 CE6205000 BALL BEARING  6205 2 2
8 CNA304771 DIN_3760-A32x52x7 4 4
9 17522 LOCKING PLATE 2 2
10 A0E151514 6-SCREW M14X35 8.8 DIN933 ZN 5 5
11 AGE113014 6-NUT IL M14 DIN 985 ZN 5 5
12 A51900 6-NUT M20X1.5 DIN934-8 ZN 2 2
13 BJ6150400 GREASE NIPPLE  M6*1/STRAIGHT N 504 1 1
14 CV0202320 DYMET 20/23/20 2 2
15 B5L173024 WASHER M20 DIN125A ZN 2 2
16 A0C151014 LOCK SCREW M12*35 2 2
17 17429 SCRAPER BRACKET 12 / MACHINE 16 / MACHINE
18 AGC113014 HEX NUT M12 IL 2 2

17361 WHEEL LEFT ASSEMBLED 1 1
17371 WHEEL CENTER ASSEMBLED 10 14
17370 WHEEL RIGHT ASSEMBLED 1 1

PART CODE NAME PCS PCS
MAESTRO3000  MAESTRO4000

1 17366 CYLINDER WELDED 1
1

2 17410 LAMEL PLATE 10MM 4 4
3 17411 LAMEL PLATE 5MM 6 6
4 17412 LAMEL PLATE 2MM 8 8
5 E46204 COMPRESSION SPRING 75*23,6*3,6    H 1 1
6 A0G501514 6-SCREW M16X150 8.8 DIN931ZN 2 2
7 D30000380 DOUBLE NIPPLE 201-8 R1/2-R1/2 1 1
8 D30000212 USIT SEAL 1/2” 2 2
9 CHOKE NIPPLE 201-8 R1/2-R1/2 / Ø3 1 1

17867 CYLINDER ASSEMBLED (1-9) 1 1

V12V11

SUPPORT WHEELS

33

114477 5566 88

1414 1414

10101111

1313

1212

99

1515

22

1616 1717 1818

1515
55 66

77

88 99

LIFT CYLINDER

11

22

33

44

55

66

99

77

88



PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17230 WHEEL HUB 1 1
2 17242 WHEEL FORK LEFT 1 / MACHINE 1 / MACHINE

17240 WHEEL FORK CENTER 10 / MACHINE 14 / MACHINE
17241 WHEEL FORK RIGHT 1 / MACHINE 1 / MACHINE

3 D18355 WHEEL ASSEMBLED MAESTRO 12 / MACHINE 16/ MACHINE
4 17225 SHAFT 1 1
5 17232 BUSHING 2 2
6 17233 BUSHING 2 2
7 CE6205000 BALL BEARING  6205 2 2
8 CNA304771 DIN_3760-A32x52x7 4 4
9 17522 LOCKING PLATE 2 2
10 A0E151514 6-SCREW M14X35 8.8 DIN933 ZN 5 5
11 AGE113014 6-NUT IL M14 DIN 985 ZN 5 5
12 A51900 6-NUT M20X1.5 DIN934-8 ZN 2 2
13 BJ6150400 GREASE NIPPLE  M6*1/STRAIGHT N 504 1 1
14 CV0202320 DYMET 20/23/20 2 2
15 B5L173024 WASHER M20 DIN125A ZN 2 2
16 A0C151014 LOCK SCREW M12*35 2 2
17 17429 SCRAPER BRACKET 12 / MACHINE 16 / MACHINE
18 AGC113014 HEX NUT M12 IL 2 2

17361 WHEEL LEFT ASSEMBLED 1 1
17371 WHEEL CENTER ASSEMBLED 10 14
17370 WHEEL RIGHT ASSEMBLED 1 1

PART CODE NAME PCS PCS
MAESTRO3000  MAESTRO4000

1 17366 CYLINDER WELDED 1
1

2 17410 LAMEL PLATE 10MM 4 4
3 17411 LAMEL PLATE 5MM 6 6
4 17412 LAMEL PLATE 2MM 8 8
5 E46204 COMPRESSION SPRING 75*23,6*3,6    H 1 1
6 A0G501514 6-SCREW M16X150 8.8 DIN931ZN 2 2
7 D30000380 DOUBLE NIPPLE 201-8 R1/2-R1/2 1 1
8 D30000212 USIT SEAL 1/2” 2 2
9 CHOKE NIPPLE 201-8 R1/2-R1/2 / Ø3 1 1

17867 CYLINDER ASSEMBLED (1-9) 1 1

V12V11

SUPPORT WHEELS

33

114477 5566 88

1414 1414

10101111

1313

1212

99

1515

22

1616 1717 1818

1515
55 66

77

88 99

LIFT CYLINDER

11

22

33

44

55

66

99

77

88



V14

P
A

R
T

C
O

D
E

N
A

M
E

P
C

S
P
C

S
M

A
E
S
T

R
O

3
0

0
0

M
A

E
S
T

R
O

4
0

0
0

1
1
7
3
1
8

W
H

E
E
L 

F
R
A
M

E
1

1
8
1
2
6

W
H

E
E
L 

F
R
A
M

E
1

2
1
7
8
6
7

C
Y
L
IN

D
E
R
 A

SS
E
M

B
L
E
D

1
1

3
1
7
3
3
9

P
IN

1
1

4
1
7
2
8
9

P
IN

2
2

5
1
8
5
5
3

SW
IN

G
 P

L
AT

E
 A

SS
Y

6
8

6
C
E
G

E
1
7

B
E
A
R
IN

G
1
2

1
6

7
1
7
5
2
1

SH
A
F
T
 F

O
R
 F

O
R
K

1
1
8
1
4
4

SH
A
F
T
 F

O
R
 F

O
R
K

1
8

1
8
5
5
5

R
E
A
C
T
IO

N
 B

A
R
 B

A
SI

C
 W

E
L
D

E
D

1
2

1
6

9
1
7
3
4
9

SW
IN

G
 P

L
AT

E
 F

O
R
 P

R
E
SS

U
R
E
 S

P
R
IN

G
S

1
2

1
6

1
0

1
7
5
7
2

B
U

SH
IN

G
1
2

1
6

1
1

1
7
3
4
0

P
IN

6
8

1
2

A
0
C
2
L
1
5
1
4

6
-S

C
R
E
W

 M
1
2
X
8
0
 8

.8
 D

IN
9
3
1
 Z

N
1
2

1
6

1
3

A
G

C
1
1
3
0
1
4

6
-N

U
T
 I
L 

M
1
2
 D

IN
9
8
5
-8

 Z
N

1
2

1
6

1
4

A
0
8
1
S1

0
1
4

6
-S

C
R
E
W

 M
8
*5

5
6

8
1
5

C
V
0
3
0
3
4
3
0

D
ym

e
t 

B
E
A
R
IN

G
 3

0
/
3
4
/
3
0

8
1
0

1
6

B
J6

5
1
0
0
0
1

G
R
E
A
SE

 N
IP

P
L
E
 M

 8
*1

.2
5
/
4
5
a
st

5
1
4

6
8

1
7

1
7
6
6
7

P
IN

2
2

1
8

B
J6

1
5
7
6
0
0

G
R
E
A
SE

 N
IP

P
L
E
 M

 6
2

2
1
9

B
A
8
1
F
0
0
0
4

SP
L
IT

 P
IN

  
8
X
4
5
 D

IN
9
4
 Z

N
1
2

1
6

2
0

B
5
L
1
7
3
0
2
4

W
A
SH

E
R
 M

2
0
 D

IN
1
2
5
A
 Z

N
1
2

1
6

2
1

A
G

G
1
1
3
0
1
4

N
U

T
 M

1
6
IL

1
2

1
6

2
2

A
0
A
2
F
1
5
1
4

6
-S

C
R
E
W

 M
1
0
X
7
5
 8

.8
 D

IN
9
3
1
 Z

N
5

5
2
3

B
j6

5
0
0
0
0
0

G
R
E
A
SE

 N
IP

P
L
E
 M

8
 S

T
R
A
IG

H
T

3
3

2
4

A
G

A
1
1
3
0
1
4

6
-N

U
T
 I
L 

M
1
0
 D

IN
9
8
5
-8

 Z
N

5
5

2
5

A
g
8
1
1
3
0
1
4

6
-N

U
T
 M

8
 I
L

6
8

2
6

1
8
8
1
2

P
IN

 F
O

R
 R

E
A
C
T
IO

N
 B

A
R
  

2
2

1
2

1
6

2
7

2
1
1
0
3

SP
A
C
E
R
 1

7
/
2
3
/
5

2
4

3
2

1
7
3
6
6

C
Y
L
IN

D
E
R
 W

E
L
D

E
D

 (
W

IT
H

O
U

T
 P

L
AT

E
S)

1
1

WHEEL FRAME

V13

2
4

2
4

2
2

2
2

2
3

2
3

77

88

1
5

1
5

22

1
8

1
8

1
7

1
7

11

1
6

1
6

2
0

2
0

1
9

1
9

2
5

2
5

2
1

2
1

2
6

2
6

99

1
0

1
01
2

1
2

1
3

1
3

1
1

1
1

1
4

1
4

55

1
5

1
5

66

33
44

1
7

1
72

2
2
2

2
2

2
2

2
4

2
4

2
3

2
3

2
7

2
7



V14

P
A

R
T

C
O

D
E

N
A

M
E

P
C

S
P
C

S
M

A
E
S
T

R
O

3
0

0
0

M
A

E
S
T

R
O

4
0

0
0

1
1
7
3
1
8

W
H

E
E
L 

F
R
A
M

E
1

1
8
1
2
6

W
H

E
E
L 

F
R
A
M

E
1

2
1
7
8
6
7

C
Y
L
IN

D
E
R
 A

SS
E
M

B
L
E
D

1
1

3
1
7
3
3
9

P
IN

1
1

4
1
7
2
8
9

P
IN

2
2

5
1
8
5
5
3

SW
IN

G
 P

L
AT

E
 A

SS
Y

6
8

6
C
E
G

E
1
7

B
E
A
R
IN

G
1
2

1
6

7
1
7
5
2
1

SH
A
F
T
 F

O
R
 F

O
R
K

1
1
8
1
4
4

SH
A
F
T
 F

O
R
 F

O
R
K

1
8

1
8
5
5
5

R
E
A
C
T
IO

N
 B

A
R
 B

A
SI

C
 W

E
L
D

E
D

1
2

1
6

9
1
7
3
4
9

SW
IN

G
 P

L
AT

E
 F

O
R
 P

R
E
SS

U
R
E
 S

P
R
IN

G
S

1
2

1
6

1
0

1
7
5
7
2

B
U

SH
IN

G
1
2

1
6

1
1

1
7
3
4
0

P
IN

6
8

1
2

A
0
C
2
L
1
5
1
4

6
-S

C
R
E
W

 M
1
2
X
8
0
 8

.8
 D

IN
9
3
1
 Z

N
1
2

1
6

1
3

A
G

C
1
1
3
0
1
4

6
-N

U
T
 I
L 

M
1
2
 D

IN
9
8
5
-8

 Z
N

1
2

1
6

1
4

A
0
8
1
S1

0
1
4

6
-S

C
R
E
W

 M
8
*5

5
6

8
1
5

C
V
0
3
0
3
4
3
0

D
ym

e
t 

B
E
A
R
IN

G
 3

0
/
3
4
/
3
0

8
1
0

1
6

B
J6

5
1
0
0
0
1

G
R
E
A
SE

 N
IP

P
L
E
 M

 8
*1

.2
5
/
4
5
a
st

5
1
4

6
8

1
7

1
7
6
6
7

P
IN

2
2

1
8

B
J6

1
5
7
6
0
0

G
R
E
A
SE

 N
IP

P
L
E
 M

 6
2

2
1
9

B
A
8
1
F
0
0
0
4

SP
L
IT

 P
IN

  
8
X
4
5
 D

IN
9
4
 Z

N
1
2

1
6

2
0

B
5
L
1
7
3
0
2
4

W
A
SH

E
R
 M

2
0
 D

IN
1
2
5
A
 Z

N
1
2

1
6

2
1

A
G

G
1
1
3
0
1
4

N
U

T
 M

1
6
IL

1
2

1
6

2
2

A
0
A
2
F
1
5
1
4

6
-S

C
R
E
W

 M
1
0
X
7
5
 8

.8
 D

IN
9
3
1
 Z

N
5

5
2
3

B
j6

5
0
0
0
0
0

G
R
E
A
SE

 N
IP

P
L
E
 M

8
 S

T
R
A
IG

H
T

3
3

2
4

A
G

A
1
1
3
0
1
4

6
-N

U
T
 I
L 

M
1
0
 D

IN
9
8
5
-8

 Z
N

5
5

2
5

A
g
8
1
1
3
0
1
4

6
-N

U
T
 M

8
 I
L

6
8

2
6

1
8
8
1
2

P
IN

 F
O

R
 R

E
A
C
T
IO

N
 B

A
R
  

2
2

1
2

1
6

2
7

2
1
1
0
3

SP
A
C
E
R
 1

7
/
2
3
/
5

2
4

3
2

1
7
3
6
6

C
Y
L
IN

D
E
R
 W

E
L
D

E
D

 (
W

IT
H

O
U

T
 P

L
AT

E
S)

1
1

WHEEL FRAME

V13

2
4

2
4

2
2

2
2

2
3

2
3

77

88

1
5

1
5

22

1
8

1
8

1
7

1
7

11

1
6

1
6

2
0

2
0

1
9

1
9

2
5

2
5

2
1

2
1

2
6

2
6

99

1
0

1
01
2

1
2

1
3

1
3

1
1

1
1

1
4

1
4

55

1
5

1
5

66

33
44

1
7

1
72

2
2
2

2
2

2
2

2
4

2
4

2
3

2
3

2
7

2
7



V16

FRAME

P
A

R
T

C
O

D
E

N
A

M
E

P
C

S
P
C

S
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

 
 M

A
E
S
T

R
O

3
0
0
0

M
A

E
S
T

R
O

4
0
0
0

1
1
7
2
8
5

F
R
A
M

E
 W

E
L
D

E
D

1
1
8
0
7
4

F
R
A
M

E
 W

E
L
D

E
D

1
2

1
7
7
7
6

G
U

ID
E
 

3
3

4
5

3
B
H

2
2
2
0
0
2
1

L
O

C
K
 R

IN
G

 6
2
x
2

1
1

4
C
E
G

E
4
0

IN
A
 G

E
 4

0
 D

O
1

1
5

1
7
7
5
0

R
O

D
 L

=
8
3
4

4
1
7
7
6
0

R
O

D
 l
=
1
3
3
4

4
6

1
7
7
5
4

R
O

D
 L

=
4
6
4

4
4

7
1
7
7
6
0

R
O

D
 L

=
1
3
3
4

2
1
8
1
5
7

R
O

D
 L

=
1
8
3
8

2
8

A
0
8
0
G

1
5
1
4

6
-S

C
R
E
W

 M
8
X
1
6
 8

.8
 D

IN
 9

3
3
 Z

N
2
0

2
0

9
1
8
0
1
7

G
U

ID
E
  

L
O

W
E
R

1
1

1
5

1
0

1
7
9
9
9

SI
D

E
 G

U
ID

E
4

4
1
1

A
0
6
0
G

6
0
2
4

SC
R
E
W

 M
6
X
1
6
 4

.8
 D

IN
9
6
5
Z
N

 P
O

8
8

1
2

B
5
6
0
E
1
5
2
4

W
A
SH

E
R
 M

 6
 D

IN
1
2
5
A
 Z

N
8

8
1
3

A
G

6
1
1
1
0
1
4

6
-N

U
T
  

  
M

 6
 D

IN
9
3
4
-8

 Z
N

8
8

1
4

A
0
6
0
L
3
0
1
4

L
O

C
K
 S

C
R
E
W

 M
6
*2

0
4
4

6
0

1
5

A
G

6
1
1
3
0
1
4

H
E
X
 N

U
T
 M

6
 I
L

4
4

6
0

1
6

A
G

G
1
1
3
0
1
4

H
E
X
 N

U
T
 M

1
6
 I
L

8
8

1
7

B
5
G

1
0
2
5
2
4

W
A
SH

E
R
 M

1
6

1
6

1
6

1
8

A
0
G

2
L
1
5
2
4

H
E
X
 S

C
R
E
W

 M
1
6
*8

0
2

2
1
9

A
G

R
1
1
3
0
1
4

H
E
X
 N

U
T
 M

2
4
 I
L

2
2

2
0

A
1
4
0
7
6

H
E
X
 S

C
R
E
W

 M
2
4
*6

0
2

2
2
1

A
0
G

1
A
1
5
1
4

H
E
X
 S

C
R
E
W

 M
1
6
*4

0
6

6
2
2

1
7
5
6
8

SU
P
P
O

R
T
 L

E
G

2
2

2
3

1
7
9
2
2

B
R
A
C
K
E
T

2
2

2
4

1
4
5
0
5

P
IN

2
2

2
5

A
0
G

3
A
1
5
1
2

H
E
X
 S

C
R
E
W

 M
1
6
*1

0
0

2
2

2
6

A
G

G
1
1
3
0
1
4

H
E
X
 N

U
T
 M

1
6
 I
L

2
2

V15

T

R

 D
IR

EC
IO

N 
OF 

D
IV

E
11

22

33
44

55

66

22222323

2525 2424

2626

1414
1515

77

88

99

1010
1111

1212

1313

1818 2121

1717
1616

1919

2020



V16

FRAME
P
A

R
T

C
O

D
E

N
A

M
E

P
C

S
P
C

S
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

 
 M

A
E
S
T

R
O

3
0
0
0

M
A

E
S
T

R
O

4
0
0
0

1
1
7
2
8
5

F
R
A
M

E
 W

E
L
D

E
D

1
1
8
0
7
4

F
R
A
M

E
 W

E
L
D

E
D

1
2

1
7
7
7
6

G
U

ID
E
 

3
3

4
5

3
B
H

2
2
2
0
0
2
1

L
O

C
K
 R

IN
G

 6
2
x
2

1
1

4
C
E
G

E
4
0

IN
A
 G

E
 4

0
 D

O
1

1
5

1
7
7
5
0

R
O

D
 L

=
8
3
4

4
1
7
7
6
0

R
O

D
 l
=
1
3
3
4

4
6

1
7
7
5
4

R
O

D
 L

=
4
6
4

4
4

7
1
7
7
6
0

R
O

D
 L

=
1
3
3
4

2
1
8
1
5
7

R
O

D
 L

=
1
8
3
8

2
8

A
0
8
0
G

1
5
1
4

6
-S

C
R
E
W

 M
8
X
1
6
 8

.8
 D

IN
 9

3
3
 Z

N
2
0

2
0

9
1
8
0
1
7

G
U

ID
E
  

L
O

W
E
R

1
1

1
5

1
0

1
7
9
9
9

SI
D

E
 G

U
ID

E
4

4
1
1

A
0
6
0
G

6
0
2
4

SC
R
E
W

 M
6
X
1
6
 4

.8
 D

IN
9
6
5
Z
N

 P
O

8
8

1
2

B
5
6
0
E
1
5
2
4

W
A
SH

E
R
 M

 6
 D

IN
1
2
5
A
 Z

N
8

8
1
3

A
G

6
1
1
1
0
1
4

6
-N

U
T
  

  
M

 6
 D

IN
9
3
4
-8

 Z
N

8
8

1
4

A
0
6
0
L
3
0
1
4

L
O

C
K
 S

C
R
E
W

 M
6
*2

0
4
4

6
0

1
5

A
G

6
1
1
3
0
1
4

H
E
X
 N

U
T
 M

6
 I
L

4
4

6
0

1
6

A
G

G
1
1
3
0
1
4

H
E
X
 N

U
T
 M

1
6
 I
L

8
8

1
7

B
5
G

1
0
2
5
2
4

W
A
SH

E
R
 M

1
6

1
6

1
6

1
8

A
0
G

2
L
1
5
2
4

H
E
X
 S

C
R
E
W

 M
1
6
*8

0
2

2
1
9

A
G

R
1
1
3
0
1
4

H
E
X
 N

U
T
 M

2
4
 I
L

2
2

2
0

A
1
4
0
7
6

H
E
X
 S

C
R
E
W

 M
2
4
*6

0
2

2
2
1

A
0
G

1
A
1
5
1
4

H
E
X
 S

C
R
E
W

 M
1
6
*4

0
6

6
2
2

1
7
5
6
8

SU
P
P
O

R
T
 L

E
G

2
2

2
3

1
7
9
2
2

B
R
A
C
K
E
T

2
2

2
4

1
4
5
0
5

P
IN

2
2

2
5

A
0
G

3
A
1
5
1
2

H
E
X
 S

C
R
E
W

 M
1
6
*1

0
0

2
2

2
6

A
G

G
1
1
3
0
1
4

H
E
X
 N

U
T
 M

1
6
 I
L

2
2

V15

I
E

T
O

O

R

 D
R

C
I

N 
F 
D

IV
E

11

22

33
44

55

66

22222323

2525 2424

2626

1414
1515

77

88

99

1010
1111

1212

1313

1818 2121

1717
1616

1919

2020



V18

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17215 HOPPER 3000 WELDED 1
18085 HOPPER 4000 WELDED 1

2 17895_O END RAILING RIGHT 1 1
3 17901 FRONT RAILING 2

18163 FRONT RAILING 2
4 17405 GRILLE RIGHT 1

18156 GRILLE 4000 RIGHT 1
5 A080S1514 6-SCREW M8X25 8.8 DIN933 ZN 20 20
6 A50710 6-NUT IL M8 A2 DIN985 AISI 34 44
7 17403 GRILLE  LEFT 1

18154 GRILLE 4000 LEFT 1
8 17895_V END RAILING LEFT 1 1
9 17676 SCALE PLATE 2 2

10 17673 LEVER ASSEMBLED 2 2
12 13445 BUSHING 2 2
13 17705 SCALE PLATE 1 1
14 18021 COVER PLATE 1 1
15 A07330 6-NOTCH SCREW UPP.M10X30 

10.9 DIN799 2 2
16 17526 PARTITION WALL ASSEMBLED 1

18149 PARTITION WALL ASSEMBLED 1
17 17720 BRACKET 4 4
18 AG6113014 6-NUT IL M 6 DIN985-8 ZN 6 6
19 A05150 LOCK SCREW M8X20 A2 DIN 603 AI 19 19

20 B60800 WASHER M 8 DIN9021 ZNK 8 8
21 160828 BEARING UPPER SIDE 3 4
22 137151 BOTTOM FLAP  SHAFT LEVER 1 1
23 13272 BOTTOM FLAP LEVER POSITION PLATE 1 1
24 A080G1514 6-SCREW M8X16 8.8 DIN 933 ZN 5 5
25 A01560 FINGER SCREW  M6X10 PLASTIC 2 2
26 A02100 GROOVE SCREW  M6X16 A2 

DIN 7985 POZ 2 2
27 B580H1624 WASHER M 8 DIN125A ZN 2 2
28 18303 COVER WELDED 1 1
29 161505 LOCKER 1 1

30 17963 LOCKER 4 4
31 AG8113014 6-NUT IL M 8 DIN985-8 ZN 8 8
32 A670G9824 X-SCREW4.8X16 A2 DIN7981C POZ 6 6
33 17965 STIFFENER 4 4
34 D17941 TRIANGULAR PIECE 22 30
35 A670A9824 X-SCREW 4.8X13 A2 DIN7981C POZ 22 30
36 A060C1024 6-SCREW M6X12 8.8 DIN 933 ZN 6 6
37 17939 MECHANISM COVER SMALL 1 6
38 18441 SUPPORT 1 1
39 D17173 TARPAULIN COVER 1

D18162 TARPAULIN COVER 1

1

2

3

38

4

5 6

7

8

910

12

13

14

15

16

39

17

31
18

18

20

1919

31

19

21

22 23

24

25

26 27

28

29

30

31

32

36

33

34

35 39

37

HOPPER

V17



V18

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO4000

1 17215 HOPPER 3000 WELDED 1
18085 HOPPER 4000 WELDED 1

2 17895_O END RAILING RIGHT 1 1
3 17901 FRONT RAILING 2

18163 FRONT RAILING 2
4 17405 GRILLE RIGHT 1

18156 GRILLE 4000 RIGHT 1
5 A080S1514 6-SCREW M8X25 8.8 DIN933 ZN 20 20
6 A50710 6-NUT IL M8 A2 DIN985 AISI 34 44
7 17403 GRILLE  LEFT 1

18154 GRILLE 4000 LEFT 1
8 17895_V END RAILING LEFT 1 1
9 17676 SCALE PLATE 2 2

10 17673 LEVER ASSEMBLED 2 2
12 13445 BUSHING 2 2
13 17705 SCALE PLATE 1 1
14 18021 COVER PLATE 1 1
15 A07330 6-NOTCH SCREW UPP.M10X30 

10.9 DIN799 2 2
16 17526 PARTITION WALL ASSEMBLED 1

18149 PARTITION WALL ASSEMBLED 1
17 17720 BRACKET 4 4
18 AG6113014 6-NUT IL M 6 DIN985-8 ZN 6 6
19 A05150 LOCK SCREW M8X20 A2 DIN 603 AI 19 19

20 B60800 WASHER M 8 DIN9021 ZNK 8 8
21 160828 BEARING UPPER SIDE 3 4
22 137151 BOTTOM FLAP  SHAFT LEVER 1 1
23 13272 BOTTOM FLAP LEVER POSITION PLATE 1 1
24 A080G1514 6-SCREW M8X16 8.8 DIN 933 ZN 5 5
25 A01560 FINGER SCREW  M6X10 PLASTIC 2 2
26 A02100 GROOVE SCREW  M6X16 A2 

DIN 7985 POZ 2 2
27 B580H1624 WASHER M 8 DIN125A ZN 2 2
28 18303 COVER WELDED 1 1
29 161505 LOCKER 1 1

30 17963 LOCKER 4 4
31 AG8113014 6-NUT IL M 8 DIN985-8 ZN 8 8
32 A670G9824 X-SCREW4.8X16 A2 DIN7981C POZ 6 6
33 17965 STIFFENER 4 4
34 D17941 TRIANGULAR PIECE 22 30
35 A670A9824 X-SCREW 4.8X13 A2 DIN7981C POZ 22 30
36 A060C1024 6-SCREW M6X12 8.8 DIN 933 ZN 6 6
37 17939 MECHANISM COVER SMALL 1 6
38 18441 SUPPORT 1 1
39 D17173 TARPAULIN COVER 1

D18162 TARPAULIN COVER 1

1

2

3

38

4

5 6

7

8

910

12

13

14

15

16

39

17

31
18

18

20

1919

31

19

21

22 23

24

25

26 27

28

29

30

31

32

36

33

34

35 39

37

HOPPER

V17



V20V19

PARTITION WALL DRIVE DEVICE

PART CODE NAME PCS PCS
 MAESTRO3000 MAESTRO4000

1 18934 DRAWBAR FRAME 1
18933 DRAWBAR FRAME 1

2 17933 STEPS 1 1
3 17664 TOP LINK 1
4 18230 DRAWBAR 1 1
5 17976 PLATFORM 2

18174 PLATFORM 2
6 17558 PIN 2 2
7 A080C1522 6-SCREW M8X12 8.8 DIN 933 ZN 8 8
8 A0C1A1014 6-SCREW M12X40 8.8 DIN933 ZN 2 2
9 B5C0R2024 WASHER M12 DIN125A ZN 2 2
10 AGC113014 6-NUT IL M12 DIN985-8 ZN 2 2
11 BE8600002 RING PIN 8X45 6 6
12 14505 PIN 1 1
13 15679 SUPPORT LEG EXTENSION 1 1
14 17667 PIN 1 1
15 14504 PIN 1 1
16 29229 HYDRAULIC HOSE SUPPORT 1 1
17 D24323 HOSE BRACKET 4 4

PART CODE NAME PCS PCS
 MAESTRO3000 MAESTRO4000

1 17604 PARTITION WALL 1
18147 PARTITION WALL 1

2 17528 LOCK GRIP 3 1
3 17169 SEALING LIST 2 2
4 14591 WASHER 8 8
5 D14107 COMPRESSION SPRING 3 3
6 D40001264 SEAL STRAP 2 2
7 A05150 LOCK SCREW M8X20 A2 DIN 603 AI 12 12
8 A50710 6-NUT IL M8 A2 DIN985 AISI 12 12
9 B5G102524 WASHER M16 DIN125A ZN 3 3
10 BA5100004 SCISSOR COTTER  5X30 DIN94 ZN 3 3
11 17889 SEAL BRACKET 1 1
12 D17891 SEAL RUBBER 1 1

17526 PARTITION WALL ASSEMBLED 1
18149 PARTITION WALL ASSEMBLED 1

1

1

7
12

11
8

2

5

9

10

7

3

6
8

4

4

17

15

57

3
14 6

11

2

1113

12

16

8 9 10



V20V19

PARTITION WALL DRIVE DEVICE

PART CODE NAME PCS PCS
 MAESTRO3000 MAESTRO4000

1 18934 DRAWBAR FRAME 1
18933 DRAWBAR FRAME 1

2 17933 STEPS 1 1
3 17664 TOP LINK 1
4 18230 DRAWBAR 1 1
5 17976 PLATFORM 2

18174 PLATFORM 2
6 17558 PIN 2 2
7 A080C1522 6-SCREW M8X12 8.8 DIN 933 ZN 8 8
8 A0C1A1014 6-SCREW M12X40 8.8 DIN933 ZN 2 2
9 B5C0R2024 WASHER M12 DIN125A ZN 2 2
10 AGC113014 6-NUT IL M12 DIN985-8 ZN 2 2
11 BE8600002 RING PIN 8X45 6 6
12 14505 PIN 1 1
13 15679 SUPPORT LEG EXTENSION 1 1
14 17667 PIN 1 1
15 14504 PIN 1 1
16 29229 HYDRAULIC HOSE SUPPORT 1 1
17 D24323 HOSE BRACKET 4 4

PART CODE NAME PCS PCS
 MAESTRO3000 MAESTRO4000

1 17604 PARTITION WALL 1
18147 PARTITION WALL 1

2 17528 LOCK GRIP 3 1
3 17169 SEALING LIST 2 2
4 14591 WASHER 8 8
5 D14107 COMPRESSION SPRING 3 3
6 D40001264 SEAL STRAP 2 2
7 A05150 LOCK SCREW M8X20 A2 DIN 603 AI 12 12
8 A50710 6-NUT IL M8 A2 DIN985 AISI 12 12
9 B5G102524 WASHER M16 DIN125A ZN 3 3
10 BA5100004 SCISSOR COTTER  5X30 DIN94 ZN 3 3
11 17889 SEAL BRACKET 1 1
12 D17891 SEAL RUBBER 1 1

17526 PARTITION WALL ASSEMBLED 1
18149 PARTITION WALL ASSEMBLED 1

1

1

7
12

11
8

2

5

9

10

7

3

6
8

4

4

17

15

57

3
14 6

11

2

1113

12

16

8 9 10



V22

P
A

R
T

C
O

D
E

N
A

M
E

P
C

S
P
C

S
M

A
E
S
T

R
O

3
0
0
0

M
A

E
S
T

R
O

4
0
0
0

1
1
7
5
1
1

H
A
R
R
O

W
 F

R
A
M

E
1

H
A
R
R
O

W
 F

R
A
M

E
1

2
1
7
3
5
3

ST
E
P
 L

E
F
T
 

1
ST

E
P
 L

E
F
T
  

1
3

1
7
3
3
4

ST
E
P
  

R
IG

H
T
 

1
ST

E
P
  

R
IG

H
T
 

1
4

1
7
4
8
5

H
A
R
R
O

W
 T

IN
E

2
6

3
4

5
1
7
6
6
3

C
A
L
IB

R
AT

IO
N

 T
R
AY

2
C
A
L
IB

R
AT

IO
N

 T
R
AY

2
6

1
8
2
4
1

SE
R
V
IC

E
 S

U
P
P
O

R
T
 W

E
L
D

E
D

1
1

7
1
3
9
8
5

P
IN

2
2

8
B
D

3
0
1
1
4
0
4

R
-C

L
IP

  
4
M

M
 D

IN
1
1
0
2
4
 Z

N
4

4
9

B
E
C
0
0
0
0
0
2

R
IN

G
 P

IN
 1

0
X
4
0
 L

=
4
0
 Z

N
1

1
1
0

A
G

A
1
1
J0

1
4

W
IN

G
 N

U
T
 M

1
0
 D

IN
3
1
5
 Z

N
2

2
1
1

A
0
A
3
A
1
0
2
4

6
-S

C
R
E
W

 M
1
0
X
1
0
0
 8

.8
 D

IN
9
3
3
 M

U
S

2
2

1
2

1
8
1
2
5

P
IN

2
2

1
3

1
7
4
7
8

H
A
R
R
O

W
 A

R
M

 L
E
F
T

1
1

1
4

B
C
3
0
0
0
0
0
2

SC
R
E
W

 S
H

A
C
K
L
E
 M

8
2

2
1
5

1
7
6
2
6

C
H

A
IN

2
2

1
6

1
8
5
2
4

C
O

V
E
R
 H

O
SE

2
2

1
7

A
O

6
1
A
1
5
2
4

H
E
X
 S

C
R
E
W

 M
6
*4

0
2

2
1
8

1
7
6
2
5

P
IN

2
2

1
9

A
G

6
1
1
3
0
1
4

H
E
X
 N

U
T
 M

6
 I
L

2
2

2
0

A
0
A
1
5
1
0
1
4

H
E
X
 S

C
R
E
W

 M
1
0
*3

5
2
6

3
4

2
1

1
3
4
1
1
0
0
0
0

W
A
SH

E
R

2
6

3
4

2
2

A
G

A
1
1
3
0
1
4

H
E
X
 N

U
T
 M

1
0
 I
L

2
6

3
4

2
3

A
1
3
6
5
0

H
E
X
 S

C
R
E
W

 M
2
0
*5

0
2

2
2
4

1
8
1
0
0

B
U

SH
IN

G
2

2
2
5

A
G

L
1
1
3
0
1
4

H
E
X
 N

U
T
 M

2
0
 I
L

2
2

2
6

1
7
4
8
6

H
A
R
R
O

W
 A

R
M

 R
IG

H
T

1
1

V21

REAR PLATFORM AND FOLLOWING HARROW

2

6 11

10
9

15

14

14
16

16

13

3
8

1

7
8

8 12

4

26
20

21
22

19
1817

24 25

23

5



V22

P
A

R
T

C
O

D
E

N
A

M
E

P
C

S
P
C

S
M

A
E
S
T

R
O

3
0
0
0

M
A

E
S
T

R
O

4
0
0
0

1
1
7
5
1
1

H
A
R
R
O

W
 F

R
A
M

E
1

H
A
R
R
O

W
 F

R
A
M

E
1

2
1
7
3
5
3

ST
E
P
 L

E
F
T
 

1
ST

E
P
 L

E
F
T
  

1
3

1
7
3
3
4

ST
E
P
  

R
IG

H
T
 

1
ST

E
P
  

R
IG

H
T
 

1
4

1
7
4
8
5

H
A
R
R
O

W
 T

IN
E

2
6

3
4

5
1
7
6
6
3

C
A
L
IB

R
AT

IO
N

 T
R
AY

2
C
A
L
IB

R
AT

IO
N

 T
R
AY

2
6

1
8
2
4
1

SE
R
V
IC

E
 S

U
P
P
O

R
T
 W

E
L
D

E
D

1
1

7
1
3
9
8
5

P
IN

2
2

8
B
D

3
0
1
1
4
0
4

R
-C

L
IP

  
4
M

M
 D

IN
1
1
0
2
4
 Z

N
4

4
9

B
E
C
0
0
0
0
0
2

R
IN

G
 P

IN
 1

0
X
4
0
 L

=
4
0
 Z

N
1

1
1
0

A
G

A
1
1
J0

1
4

W
IN

G
 N

U
T
 M

1
0
 D

IN
3
1
5
 Z

N
2

2
1
1

A
0
A
3
A
1
0
2
4

6
-S

C
R
E
W

 M
1
0
X
1
0
0
 8

.8
 D

IN
9
3
3
 M

U
S

2
2

1
2

1
8
1
2
5

P
IN

2
2

1
3

1
7
4
7
8

H
A
R
R
O

W
 A

R
M

 L
E
F
T

1
1

1
4

B
C
3
0
0
0
0
0
2

SC
R
E
W

 S
H

A
C
K
L
E
 M

8
2

2
1
5

1
7
6
2
6

C
H

A
IN

2
2

1
6

1
8
5
2
4

C
O

V
E
R
 H

O
SE

2
2

1
7

A
O

6
1
A
1
5
2
4

H
E
X
 S

C
R
E
W

 M
6
*4

0
2

2
1
8

1
7
6
2
5

P
IN

2
2

1
9

A
G

6
1
1
3
0
1
4

H
E
X
 N

U
T
 M

6
 I
L

2
2

2
0

A
0
A
1
5
1
0
1
4

H
E
X
 S

C
R
E
W

 M
1
0
*3

5
2
6

3
4

2
1

1
3
4
1
1
0
0
0
0

W
A
SH

E
R

2
6

3
4

2
2

A
G

A
1
1
3
0
1
4

H
E
X
 N

U
T
 M

1
0
 I
L

2
6

3
4

2
3

A
1
3
6
5
0

H
E
X
 S

C
R
E
W

 M
2
0
*5

0
2

2
2
4

1
8
1
0
0

B
U

SH
IN

G
2

2
2
5

A
G

L
1
1
3
0
1
4

H
E
X
 N

U
T
 M

2
0
 I
L

2
2

2
6

1
7
4
8
6

H
A
R
R
O

W
 A

R
M

 R
IG

H
T

1
1

V21

REAR PLATFORM AND FOLLOWING HARROW

2

6 11

10
9

15

14

14
16

16

13

3
8

1

7
8

8 12

4

26
20

21
22

19
1817

24 25

23

5



V24V23

11

22

33

3a3a

44
66

66

77

88

99

99

99

1010
1111

1111

1212

1212

1313
1414

1515

1616
1717

1818

55

66

GEARBOX MECHANISM

NOTE ! Gearbox has 1.3 litres of hydraulic oil.

PART CODE NAME PCS PCS
                                                 MAESTRO3000   MAESTRO4000

1 37721 1 1
2 033007 1 1
3 370717 2 2
3a 31731 2 2
4 37718 1 1
5 053658 1 1
6 54555 3 3
7 724128 1 1
8 063315 2 2
9 004626 3 3
10 045208 2 2
11 37716 2 2
12 37723 2 2
13 080809 1 1
14 045210 1 1
15 37722 1 1
16 58386 1 1
17 31810 1 1
18 080531 1 1

17204                     GEARBOX ASSEMBLED 1 1
 



V24V23

11

22

33

3a3a

44
66

66

77

88

99

99

99

1010
1111

1111

1212

1212

1313
1414

1515

1616
1717

1818

55

66

GEARBOX MECHANISM

NOTE ! Gearbox has 1.3 litres of hydraulic oil.

PART CODE NAME PCS PCS
                                                 MAESTRO3000   MAESTRO4000

1 37721 1 1
2 033007 1 1
3 370717 2 2
3a 31731 2 2
4 37718 1 1
5 053658 1 1
6 54555 3 3
7 724128 1 1
8 063315 2 2
9 004626 3 3
10 045208 2 2
11 37716 2 2
12 37723 2 2
13 080809 1 1
14 045210 1 1
15 37722 1 1
16 58386 1 1
17 31810 1 1
18 080531 1 1

17204                     GEARBOX ASSEMBLED 1 1
 



V26
V25

11

2
1

2
1

33

44

66
88 99 1
0

1
0

1
1

1
1

2
4

2
4

2
5

2
5

1
2

1
2

1
3

1
3

1
4

1
4

1
5

1
5

1
6

1
6

22

2
2

2
2

55 77

1
7

1
71

8
1

8

1
9

1
9

2
0

2
0

2
6

2
6

2
7

2
7

2
8

2
8

2
9

2
9

2
3

2
3

V
II
T

E
N

R
O

K
O

O
D

I
N

IM
IK

E
B
E
S
K

R
IV

N
IN

G
B
E
S
C

H
R

E
IB

U
N

G
D

E
S
C

R
IP

T
IO

N
R

E
F.

N
R

.
K

O
D

A
N

M
.

N
R

.
C

O
D

E
R

E
F.

N
O

C
O

D
E

1
S/

H
U

/
3
0
6
-2

-0
0
2

D
4
0
5
8
5

M
O

N
IT

O
R
I

M
O

N
IT

O
R

M
O

N
IT

O
R

IN
ST

R
U

M
E
N

T
2

K
Y
T
K
E
N

T
Ä
R
A
SI

A
K
O

P
P
L
IN

G
SK

Å
PA

A
N

SC
H

L
U

SS
D

O
SE

JU
N

C
T
IO

N
 B

O
X

3
K
A
N

SI
D

Ä
C
K

A
N

SC
H

L
U

SS
D

O
SE

D
E
C
K

JU
N

C
T
IO

N
 B

O
X
 L

ID
4

S/
F
7
1
3
-0

0
9

A
N

T
U

R
I/

A
P
U

L
A
N

TA
SE

N
SO

R
/
G

Ö
D

SE
L

IN
P
U

L
SG

E
B
E
R
/
D

N
G

E
R

SE
N

SO
R
/
F
E
R
T.

L
E
V
E
L

5
S/

F
7
1
3
-0

0
9

A
N

T
U

R
I/

SI
E
M

E
N

SE
N

SO
R
/
F
R
Ö

N
IV

Å
IN

P
U

L
SG

E
B
E
R
/
K
E
R
N

SE
N

SO
R
/
SE

E
D

 L
E
V
E
L

6
S/

Z
7
8
2
-0

0
6

A
N

T
U

R
I/

N
O

P
E
U

S
SE

N
SO

R
/
H

A
ST

IG
H

E
T

IN
P
U

L
SG

E
B
E
R
/
T
E
M

P
O

SE
N

SO
R
/
SP

E
E
D

7
S/

Z
7
8
2
-0

0
6

A
N

T
U

R
I/

L
A
SK

U
R
I

SE
N

SO
R
/
B
E
R
Ä
K
N

IN
G

IM
P
U

L
SG

E
B
E
R
/
Z
Ä
H

L
E
R

SE
N

SO
R
/
T
L
. 

C
O

U
N

T
8

1
4
8
3
7

3
-1

4
8
3
7

A
N

T
U

R
IN

 P
ID

IN
SE

N
SO

R
H

Å
L
L
A
R
E

H
A
LT

E
R
 F

ü

ü
R
 I
M

P
U

L
SG

E
B
E
R

SE
N

SO
R
 H

O
L
D

E
R

9
A
0
8
0
G

1
5
1
4

M
8
 X

 1
6

K
U

U
SI

O
R
U

U
V
I

SE
X
K
A
N

T
SK

R
U

V
SE

C
H

SK
A
N

T
SC

H
R
A
U

B
E

H
E
X
 S

C
R
E
W

1
0

A
g
8
1
1
3
0
1
4

M
8

K
U

U
SI

O
M

U
T
T
E
R
I

SE
X
K
A
N

T
M

U
T
T
E
R

SE
C
H

SK
A
N

T
M

U
T
T
E
R

H
E
X
 N

U
T

1
1

S/
M

G
/
1
9
3
-1

-0
2
0

1
6
 X

 6
M

A
G

N
E
E
T
T
I

M
A
G

N
E
T

M
A
G

N
E
T

M
A
G

N
E
T

1
2

M
4

M
A
G

N
.K

II
N

.R
U

U
V
I

M
A
G

N
E
T
 F

Ä
ST

.S
K
R
U

V
M

A
G

N
.A

U
F
SP

A
N

N
SC

H
R
A
U

B
E

SC
R
E
W

, 
F
O

R
 M

A
G

N
E
T

1
3

S/
C
B
/
3
0
6
-1

-0
2
0

SÄ
H

K
Ö

JO
H

D
IN

ST
R
Ö

M
L
E
D

N
IN

G
ST

R
O

M
L
E
IT

E
R

P
O

W
E
R
 L

E
A
D

1
4

S/
C
B
/
3
0
6
-1

-0
2
5

A
JO

U
R
A
M

E
R
K
. 

2
K
Ö

R
SP

Å
R
M

A
R
K
Ö

R
 2

FA
H

R
ST

R
A
SS

E
 B

E
SC

H
R
IF

T
U

N
G

 2
T
R
A
M

L
IN

E
 2

1
5

S/
C
B
/
3
0
6
-1

-0
2
4

A
JO

U
R
A
M

E
R
K
. 

1
K
Ö

R
SP

Å
R
M

A
R
K
Ö

R
 1

FA
H

R
ST

R
A
SS

E
 B

E
SC

H
R
IF

T
U

N
G

 1
T
R
A
M

L
IN

E
 1

1
6

S/
C
B
/
3
0
6
-1

-0
2
1

JO
H

T
O

 M
O

N
IT

O
R
IL

L
E

L
E
D

N
IN

G
 T

IL
L 

M
O

N
IT

.
L
E
IT

E
R
 F

ü
R
 M

O
N

IT
O

R
IN

ST
R
U

M
E
N

T
 L

E
A
D

1
7

S/
T
6
0
2
-1

0
2

2
-N

A
PA

IN
E
N

 I
D

C
2
-P

O
L
IG

 I
D

C
2
-P

O
L 

ID
C

2
-W

AY
 I
D

C
1
8

S/
T
6
0
2
-1

0
3

3
-N

A
PA

IN
E
N

 I
D

C
3
-P

O
L
IG

 I
D

C
3
-P

O
L 

ID
C

3
-W

AY
 I
D

C
1
9

S/
A
3
4
1
-0

0
1

P
II
R
IL

E
V
Y

K
R
E
T
SK

O
R
T

SC
H

A
LT

B
R
E
T
T

C
IR

C
U

IT
 B

O
A
R
D

2
0

S/
T
6
0
7
-0

4
0

JU
M

P
P
E
R
I 
“
H

Y
P
P
Y
L
.”

JU
M

P
E
R
 L

IN
K

JU
M

P
E
R
 L

IN
K
JU

M
P
E
R
 L

IN
K

2
1

A
5
0
4
6
0

M
6

K
U

U
SI

O
M

U
T
T
E
R
I

SE
X
K
A
N

T
M

U
T
T
E
R

SE
C
H

SK
A
N

T
M

U
T
T
E
R

H
E
X
 N

U
T

2
2

B
6
0
5
0
5

M
6
 D

IN
 1

2
5

A
L
U

SL
E
V
Y
 

B
R
IC

K
A

U
N

T
E
R
L
E
G

R
IN

G
W

A
SH

E
R

2
3

4
 X

 1
8

P
E
LT

IR
U

U
V
I

SK
R
U

V
SC

H
R
A
U

B
E

SC
R
E
W

2
4

S/
G

7
3
0
-0

1
4

L
Ä
P
IV

IE
N

T
IE

R
IS

T
E

IS
O

L
E
R
IN

G
 (

G
U

M
M

I)
IS

O
L
AT

IO
N

 A
U

S 
G

U
M

M
I

G
R
O

M
M

E
T

2
5

D
5
5
1
1
2

SS
 3

2
 -

 4
0
0
m

m
SU

O
JA

SP
IR

A
A
L
I

SK
Y
D

D
SP

IR
A
L

D
E
C
K
U

N
G

 S
P
IR

A
L
E

P
R
O

T
E
C
T
IO

N
 S

P
IR

A
L

2
6

S/
C
B
/
3
0
6
-2

-0
2
0

SÄ
H

K
Ö

JO
H

D
IN

ST
R
Ö

M
L
E
D

N
IN

G
ST

R
O

M
L
E
IT

E
R

P
O

W
E
R
 L

E
A
D

2
7

SÄ
H

K
Ö

JO
H

D
IN

ST
R
Ö

M
L
E
D

N
IN

G
ST

R
O

M
L
E
IT

E
R

P
O

W
E
R
 L

E
A
D

2
8

SÄ
H

K
Ö

JO
H

D
IN

ST
R
Ö

M
L
E
D

N
IN

G
ST

R
O

M
L
E
IT

E
R

P
O

W
E
R
 L

E
A
D

2
9

K
/
W

IZ
/
M

T
G

/
B
K
T

K
II
N

N
IT

Y
SJ

A
L
K
A

F
Ä
ST

D
E
TA

L
J

SP
A
N

N
G

L
IE

D
M

O
U

N
T
IN

G
 B

R
A
C
K
E
T

WIZARD CONTROL UNIT



V26
V25

11

2
1

2
1

33

44

66
88 99 1
0

1
0

1
1

1
1

2
4

2
4

2
5

2
5

1
2

1
2

1
3

1
3

1
4

1
4

1
5

1
5

1
6

1
6

22

2
2

2
2

55 77

1
7

1
71

8
1

8

1
9

1
9

2
0

2
0

2
6

2
6

2
7

2
7

2
8

2
8

2
9

2
9

2
3

2
3

V
II
T

E
N

R
O

K
O

O
D

I
N

IM
IK

E
B
E
S
K

R
IV

N
IN

G
B
E
S
C

H
R

E
IB

U
N

G
D

E
S
C

R
IP

T
IO

N
R

E
F.

N
R

.
K

O
D

A
N

M
.

N
R

.
C

O
D

E
R

E
F.

N
O

C
O

D
E

1
S/

H
U

/
3
0
6
-2

-0
0
2

D
4
0
5
8
5

M
O

N
IT

O
R
I

M
O

N
IT

O
R

M
O

N
IT

O
R

IN
ST

R
U

M
E
N

T
2

K
Y
T
K
E
N

T
Ä
R
A
SI

A
K
O

P
P
L
IN

G
SK

Å
PA

A
N

SC
H

L
U

SS
D

O
SE

JU
N

C
T
IO

N
 B

O
X

3
K
A
N

SI
D

Ä
C
K

A
N

SC
H

L
U

SS
D

O
SE

D
E
C
K

JU
N

C
T
IO

N
 B

O
X
 L

ID
4

S/
F
7
1
3
-0

0
9

A
N

T
U

R
I/

A
P
U

L
A
N

TA
SE

N
SO

R
/
G

Ö
D

SE
L

IN
P
U

L
SG

E
B
E
R
/
D

N
G

E
R

SE
N

SO
R
/
F
E
R
T.

L
E
V
E
L

5
S/

F
7
1
3
-0

0
9

A
N

T
U

R
I/

SI
E
M

E
N

SE
N

SO
R
/
F
R
Ö

N
IV

Å
IN

P
U

L
SG

E
B
E
R
/
K
E
R
N

SE
N

SO
R
/
SE

E
D

 L
E
V
E
L

6
S/

Z
7
8
2
-0

0
6

A
N

T
U

R
I/

N
O

P
E
U

S
SE

N
SO

R
/
H

A
ST

IG
H

E
T

IN
P
U

L
SG

E
B
E
R
/
T
E
M

P
O

SE
N

SO
R
/
SP

E
E
D

7
S/

Z
7
8
2
-0

0
6

A
N

T
U

R
I/

L
A
SK

U
R
I

SE
N

SO
R
/
B
E
R
Ä
K
N

IN
G

IM
P
U

L
SG

E
B
E
R
/
Z
Ä
H

L
E
R

SE
N

SO
R
/
T
L
. 

C
O

U
N

T
8

1
4
8
3
7

3
-1

4
8
3
7

A
N

T
U

R
IN

 P
ID

IN
SE

N
SO

R
H

Å
L
L
A
R
E

H
A
LT

E
R
 F

ü

ü
R
 I
M

P
U

L
SG

E
B
E
R

SE
N

SO
R
 H

O
L
D

E
R

9
A
0
8
0
G

1
5
1
4

M
8
 X

 1
6

K
U

U
SI

O
R
U

U
V
I

SE
X
K
A
N

T
SK

R
U

V
SE

C
H

SK
A
N

T
SC

H
R
A
U

B
E

H
E
X
 S

C
R
E
W

1
0

A
g
8
1
1
3
0
1
4

M
8

K
U

U
SI

O
M

U
T
T
E
R
I

SE
X
K
A
N

T
M

U
T
T
E
R

SE
C
H

SK
A
N

T
M

U
T
T
E
R

H
E
X
 N

U
T

1
1

S/
M

G
/
1
9
3
-1

-0
2
0

1
6
 X

 6
M

A
G

N
E
E
T
T
I

M
A
G

N
E
T

M
A
G

N
E
T

M
A
G

N
E
T

1
2

M
4

M
A
G

N
.K

II
N

.R
U

U
V
I

M
A
G

N
E
T
 F

Ä
ST

.S
K
R
U

V
M

A
G

N
.A

U
F
SP

A
N

N
SC

H
R
A
U

B
E

SC
R
E
W

, 
F
O

R
 M

A
G

N
E
T

1
3

S/
C
B
/
3
0
6
-1

-0
2
0

SÄ
H

K
Ö

JO
H

D
IN

ST
R
Ö

M
L
E
D

N
IN

G
ST

R
O

M
L
E
IT

E
R

P
O

W
E
R
 L

E
A
D

1
4

S/
C
B
/
3
0
6
-1

-0
2
5

A
JO

U
R
A
M

E
R
K
. 

2
K
Ö

R
SP

Å
R
M

A
R
K
Ö

R
 2

FA
H

R
ST

R
A
SS

E
 B

E
SC

H
R
IF

T
U

N
G

 2
T
R
A
M

L
IN

E
 2

1
5

S/
C
B
/
3
0
6
-1

-0
2
4

A
JO

U
R
A
M

E
R
K
. 

1
K
Ö

R
SP

Å
R
M

A
R
K
Ö

R
 1

FA
H

R
ST

R
A
SS

E
 B

E
SC

H
R
IF

T
U

N
G

 1
T
R
A
M

L
IN

E
 1

1
6

S/
C
B
/
3
0
6
-1

-0
2
1

JO
H

T
O

 M
O

N
IT

O
R
IL

L
E

L
E
D

N
IN

G
 T

IL
L 

M
O

N
IT

.
L
E
IT

E
R
 F

ü
R
 M

O
N

IT
O

R
IN

ST
R
U

M
E
N

T
 L

E
A
D

1
7

S/
T
6
0
2
-1

0
2

2
-N

A
PA

IN
E
N

 I
D

C
2
-P

O
L
IG

 I
D

C
2
-P

O
L 

ID
C

2
-W

AY
 I
D

C
1
8

S/
T
6
0
2
-1

0
3

3
-N

A
PA

IN
E
N

 I
D

C
3
-P

O
L
IG

 I
D

C
3
-P

O
L 

ID
C

3
-W

AY
 I
D

C
1
9

S/
A
3
4
1
-0

0
1

P
II
R
IL

E
V
Y

K
R
E
T
SK

O
R
T

SC
H

A
LT

B
R
E
T
T

C
IR

C
U

IT
 B

O
A
R
D

2
0

S/
T
6
0
7
-0

4
0

JU
M

P
P
E
R
I 
“
H

Y
P
P
Y
L
.”

JU
M

P
E
R
 L

IN
K

JU
M

P
E
R
 L

IN
K
JU

M
P
E
R
 L

IN
K

2
1

A
5
0
4
6
0

M
6

K
U

U
SI

O
M

U
T
T
E
R
I

SE
X
K
A
N

T
M

U
T
T
E
R

SE
C
H

SK
A
N

T
M

U
T
T
E
R

H
E
X
 N

U
T

2
2

B
6
0
5
0
5

M
6
 D

IN
 1

2
5

A
L
U

SL
E
V
Y
 

B
R
IC

K
A

U
N

T
E
R
L
E
G

R
IN

G
W

A
SH

E
R

2
3

4
 X

 1
8

P
E
LT

IR
U

U
V
I

SK
R
U

V
SC

H
R
A
U

B
E

SC
R
E
W

2
4

S/
G

7
3
0
-0

1
4

L
Ä
P
IV

IE
N

T
IE

R
IS

T
E

IS
O

L
E
R
IN

G
 (

G
U

M
M

I)
IS

O
L
AT

IO
N

 A
U

S 
G

U
M

M
I

G
R
O

M
M

E
T

2
5

D
5
5
1
1
2

SS
 3

2
 -

 4
0
0
m

m
SU

O
JA

SP
IR

A
A
L
I

SK
Y
D

D
SP

IR
A
L

D
E
C
K
U

N
G

 S
P
IR

A
L
E

P
R
O

T
E
C
T
IO

N
 S

P
IR

A
L

2
6

S/
C
B
/
3
0
6
-2

-0
2
0

SÄ
H

K
Ö

JO
H

D
IN

ST
R
Ö

M
L
E
D

N
IN

G
ST

R
O

M
L
E
IT

E
R

P
O

W
E
R
 L

E
A
D

2
7

SÄ
H

K
Ö

JO
H

D
IN

ST
R
Ö

M
L
E
D

N
IN

G
ST

R
O

M
L
E
IT

E
R

P
O

W
E
R
 L

E
A
D

2
8

SÄ
H

K
Ö

JO
H

D
IN

ST
R
Ö

M
L
E
D

N
IN

G
ST

R
O

M
L
E
IT

E
R

P
O

W
E
R
 L

E
A
D

2
9

K
/
W

IZ
/
M

T
G

/
B
K
T

K
II
N

N
IT

Y
SJ

A
L
K
A

F
Ä
ST

D
E
TA

L
J

SP
A
N

N
G

L
IE

D
M

O
U

N
T
IN

G
 B

R
A
C
K
E
T

WIZARD CONTROL UNIT



V28

CLUTCH BUSHING

TRACTOR'  RAC  WIDTH

S T
K

TRAMLINE CLUTCH

V27

44
33

55

66

11

22

PART CODE NAME PCS PCS
MAESTRO 3000 MAESTRO 4000

1 14837 2 2

6 18548 1 1

BRACKET
2 18009 ELECTRIC BOX BASE 1 1
3 17510 BUSHING 2 2
4 D17967 CLUTCH 2 2
5 17974 FREE FEED ROLLER 4 4

BRACKET



V28

CLUTCH BUSHING

RAC

 I T

T
TOR'S TRACK W D H

TRAMLINE CLUTCH

V27

44
33

55

66

11

22

PART CODE NAME PCS PCS
MAESTRO 3000 MAESTRO 4000

1 14837 2 2

6 18548 1 1

BRACKET
2 18009 ELECTRIC BOX BASE 1 1
3 17510 BUSHING 2 2
4 D17967 CLUTCH 2 2
5 17974 FREE FEED ROLLER 4 4

BRACKET



V30

PART CODE NAME PCS PCS
 MAESTRO3000 MAESTRO4000

1 17501 ARM WELDED LEFT 1 1
17628 ARM WELDED RIGHT 1 1

2 17507 OUTER PIPE WELDED 2 2
3 17508 TENSION-PART 2 2
4 17617 CYLINDER 50/40-250 2 2
5 766600 SPRING ASSEMBLED 2 2
6 17619 PLATE 2 2
7 17616 PIN UPPER 2 2
8 17615 PIN LOWER 2 2
9 17849 TOP ARM ASSEMBLED LEFT 1

17788 TOP ARM ASSEMBLED RIGHT 1
18195 TOP ARM ASSEMBLED LEFT 1
18196 TOP ARM ASSEMBLED RIGHT 1

10 BD0116 R-CLIP  5MM DIN11024 ZN 12 12
11 A0C2A1514 6-SCREW M12X70 8.8 DIN931ZNC 2 2
12 AGC111014 6-NUT    M12 DIN934-8 ZN 4 4
13 A0A0L4514 6-NOTCH SCREW M10X20 8.8 

DIN 912ZN 8 8
14 A06201514 6-SCREW M6X60 8.8 DIN 931 ZN 2 2
15 AG6111014 6-NUT    M 6 DIN934-8 ZN 2 2
16 A080S1514 6-SCREW M8X25 8.8 DIN933 ZN 8 8
17 AG8111014 6-NUT    M 8 DIN934-8 ZN 4 4
18 A0C3A1024 6-SCREW M12X100 8.8 DIN933ZNC 2 2
19 17743 BUSHING 4 4

20 17896 LOCK 2 2
21 17859 BRACKET WELDED LEFT 1 1

17860 BRACKET WELDED RIGHT 1 1
22 D56947118 COMPRESSION SPRING 4 4
23 A0C3A1014 6-SCREW M12X100 8.8 DIN931ZN 2 2
24 AGC111014 6-NUT    M12 DIN934-8 ZN 2 2
25 B830G0001 ROLL PIN 3X16 DIN1481 ZNC 2 2
26 DJ000010 V-RUBBER 2 2
27 17785 DISC WELDED 2 2
28 17787 TOP ARM WELDED LEFT 1

17786 TOP ARM WELDED RIGHT 1
18191 TOP ARM WELDED LEFT 1
18194 TOP ARM WELDED RIGHT 1

29 131324000 CAP 2 2

30 D131327000 BUSHING4-2658 2 2
31 D131326000 BUSHING4-2659 2 2
32 131328000 PLATE 2 2
33 CN2Z00200 Z-LAMEL Z002 4 4
34 CE6201000 BALL BEARING  6201 4 4
35 A0C2A1514 6-SCREW M12X70 8.8 DIN931ZNC 2 2
36 AGC111014 6-NUT    M12 DIN934-8 ZN 2 2
37 B5C0R2024 WASHER M12 DIN125A ZN 2 2

V29

ROW MARKER 35

36

29

34

289

37

31

3

10

27

30

17

5

34

33

13

7

19
5

2 15

12 18 23 6

16

24

20 22

11

4

26

14

1
8

5

21

23

25

32



V30

PART CODE NAME PCS PCS
 MAESTRO3000 MAESTRO4000

1 17501 ARM WELDED LEFT 1 1
17628 ARM WELDED RIGHT 1 1

2 17507 OUTER PIPE WELDED 2 2
3 17508 TENSION-PART 2 2
4 17617 CYLINDER 50/40-250 2 2
5 766600 SPRING ASSEMBLED 2 2
6 17619 PLATE 2 2
7 17616 PIN UPPER 2 2
8 17615 PIN LOWER 2 2
9 17849 TOP ARM ASSEMBLED LEFT 1

17788 TOP ARM ASSEMBLED RIGHT 1
18195 TOP ARM ASSEMBLED LEFT 1
18196 TOP ARM ASSEMBLED RIGHT 1

10 BD0116 R-CLIP  5MM DIN11024 ZN 12 12
11 A0C2A1514 6-SCREW M12X70 8.8 DIN931ZNC 2 2
12 AGC111014 6-NUT    M12 DIN934-8 ZN 4 4
13 A0A0L4514 6-NOTCH SCREW M10X20 8.8 

DIN 912ZN 8 8
14 A06201514 6-SCREW M6X60 8.8 DIN 931 ZN 2 2
15 AG6111014 6-NUT    M 6 DIN934-8 ZN 2 2
16 A080S1514 6-SCREW M8X25 8.8 DIN933 ZN 8 8
17 AG8111014 6-NUT    M 8 DIN934-8 ZN 4 4
18 A0C3A1024 6-SCREW M12X100 8.8 DIN933ZNC 2 2
19 17743 BUSHING 4 4

20 17896 LOCK 2 2
21 17859 BRACKET WELDED LEFT 1 1

17860 BRACKET WELDED RIGHT 1 1
22 D56947118 COMPRESSION SPRING 4 4
23 A0C3A1014 6-SCREW M12X100 8.8 DIN931ZN 2 2
24 AGC111014 6-NUT    M12 DIN934-8 ZN 2 2
25 B830G0001 ROLL PIN 3X16 DIN1481 ZNC 2 2
26 DJ000010 V-RUBBER 2 2
27 17785 DISC WELDED 2 2
28 17787 TOP ARM WELDED LEFT 1

17786 TOP ARM WELDED RIGHT 1
18191 TOP ARM WELDED LEFT 1
18194 TOP ARM WELDED RIGHT 1

29 131324000 CAP 2 2

30 D131327000 BUSHING4-2658 2 2
31 D131326000 BUSHING4-2659 2 2
32 131328000 PLATE 2 2
33 CN2Z00200 Z-LAMEL Z002 4 4
34 CE6201000 BALL BEARING  6201 4 4
35 A0C2A1514 6-SCREW M12X70 8.8 DIN931ZNC 2 2
36 AGC111014 6-NUT    M12 DIN934-8 ZN 2 2
37 B5C0R2024 WASHER M12 DIN125A ZN 2 2

V29

ROW MARKER 35

36

29

34

289

37

31

3

10

27

30

17

5

34

33

13

7

19
5

2 15

12 18 23 6

16

24

20 22

11

4

26

14

1
8

5

21

23

25

32



V32

P
A

R
T

C
O

D
E

N
A

M
E

P
C

S
P
C

S
M

A
E
S
T

R
O

3
0
0
0
 

M
A

E
S
T

R
O

4
0
0
0

1
1
7
6
1
7

C
Y
L
IN

D
E
R

2
2

2
D

1
7
6
8
2

H
Y
D

R
. 

H
O

SE
 A

SS
E
M

B
L
E
D

 L
=
1
2
0
0

1
D

1
8
1
7
6

H
Y
D

R
. 

H
O

SE
 A

SS
E
M

B
L
E
D

 L
=
2
1
5
0

1
D

1
7
6
8
3

H
Y
D

R
. 

H
O

SE
 A

SS
E
M

B
L
E
D

 L
=
1
7
0
0

1
1

3
D

1
5
5
5
4
B

H
Y
D

R
. 

H
O

SE
 A

SS
E
M

B
L
E
D

 l
=
4
0
0

1
1

4
D

I5
2
9
2

D
O

U
B
L
E
 N

IP
P
L
E
 2

0
2
-6

-8
4
4

5
D

3
0
0
0
0
2
1
1

U
SI

T
 S

E
A
L 

3
/
8
”

6
6

6
D

1
5
5
5
4
A

VA
LV

E
1

1
7

N
IP

P
L
E
 1

/
2
”

1
1

8
D

3
0
0
0
0
2
1
2

U
SI

T
-S

E
A
L
 

1
/
2
”

1
1

9
C
2
3
0
7
2
-0

8
FA

ST
 C

O
N

N
E
C
T
O

R
, 

M
A
L
E
 1

/
2
”

1
1

1
0

T
FA

-0
8
M

C
A
P

1
1

1
1

M
8
X
3
0

SC
R
E
W

2
2

1
2

M
8

W
A
SH

E
R

4
4

1
3

M
8

N
U

T
4

4
1
4

P
L
U

G
2

2
1
5

D
6
C
2
1
4

D
O

U
B
L
E
 B

R
A
C
K
E
T

1
1

1
6

A
0
5
0
L
8
0
2
4

C
O

V
E
R
 P

L
AT

E
C
F
2
-U

1
1

1
7

H
JK

O
S-

T
5
7
2
9
0
0
9
0

SO
L
E
N

O
ID

2
2

1
8

H
JK

O
S-

T
5
7
2
9
3
3
5
5

2
/
2
 C

A
R
T
R
ID

G
E
 V

A
LV

E
2

2
1
9

A
0
2
8
1
0

SC
R
E
W

 M
6
X
2
5

1
1

2
0

A
0
6
2
A
1
0
1
4

SC
R
E
W

 M
6
X
8
0

4
4

2
1

M
6

W
A
SH

E
R

4
4

2
2

M
6
 I
L

N
U

T
4

4
2
3

1
5
5
4
4

C
O

V
E
R
 P

L
AT

E
1

1
2
4

1
7
7
8
0

B
R
A
C
K
E
T

1
1

TRACK MARKER HYDRAULICS

2

2

7

3

8
9

10

5 4

14

17
18

22

12

23
24

11

13

45

15
16

19

F
A
ST

E
N

IN
G

 P
A
R
T
S 

F
O

R
 H

O
SE

S

154
MAESTRO 3000 l=1700
MAESTRO 4000 l=2150

MAESTRO 3000 l=1200
MAESTRO 4000 l=1700

6 20

1221

V31



V32

P
A

R
T

C
O

D
E

N
A

M
E

P
C

S
P
C

S
M

A
E
S
T

R
O

3
0
0
0
 

M
A

E
S
T

R
O

4
0
0
0

1
1
7
6
1
7

C
Y
L
IN

D
E
R

2
2

2
D

1
7
6
8
2

H
Y
D

R
. 

H
O

SE
 A

SS
E
M

B
L
E
D

 L
=
1
2
0
0

1
D

1
8
1
7
6

H
Y
D

R
. 

H
O

SE
 A

SS
E
M

B
L
E
D

 L
=
2
1
5
0

1
D

1
7
6
8
3

H
Y
D

R
. 

H
O

SE
 A

SS
E
M

B
L
E
D

 L
=
1
7
0
0

1
1

3
D

1
5
5
5
4
B

H
Y
D

R
. 

H
O

SE
 A

SS
E
M

B
L
E
D

 l
=
4
0
0

1
1

4
D

I5
2
9
2

D
O

U
B
L
E
 N

IP
P
L
E
 2

0
2
-6

-8
4
4

5
D

3
0
0
0
0
2
1
1

U
SI

T
 S

E
A
L 

3
/
8
”

6
6

6
D

1
5
5
5
4
A

VA
LV

E
1

1
7

N
IP

P
L
E
 1

/
2
”

1
1

8
D

3
0
0
0
0
2
1
2

U
SI

T
-S

E
A
L
 

1
/
2
”

1
1

9
C
2
3
0
7
2
-0

8
FA

ST
 C

O
N

N
E
C
T
O

R
, 

M
A
L
E
 1

/
2
”

1
1

1
0

T
FA

-0
8
M

C
A
P

1
1

1
1

M
8
X
3
0

SC
R
E
W

2
2

1
2

M
8

W
A
SH

E
R

4
4

1
3

M
8

N
U

T
4

4
1
4

P
L
U

G
2

2
1
5

D
6
C
2
1
4

D
O

U
B
L
E
 B

R
A
C
K
E
T

1
1

1
6

A
0
5
0
L
8
0
2
4

C
O

V
E
R
 P

L
AT

E
C
F
2
-U

1
1

1
7

H
JK

O
S-

T
5
7
2
9
0
0
9
0

SO
L
E
N

O
ID

2
2

1
8

H
JK

O
S-

T
5
7
2
9
3
3
5
5

2
/
2
 C

A
R
T
R
ID

G
E
 V

A
LV

E
2

2
1
9

A
0
2
8
1
0

SC
R
E
W

 M
6
X
2
5

1
1

2
0

A
0
6
2
A
1
0
1
4

SC
R
E
W

 M
6
X
8
0

4
4

2
1

M
6

W
A
SH

E
R

4
4

2
2

M
6
 I
L

N
U

T
4

4
2
3

1
5
5
4
4

C
O

V
E
R
 P

L
AT

E
1

1
2
4

1
7
7
8
0

B
R
A
C
K
E
T

1
1

TRACK MARKER HYDRAULICS

2

2

7

3

8
9

10

5 4

14

17
18

22

12

23
24

11

13

45

15
16

19

F
A
ST

E
N

IN
G

 P
A
R
T
S 

F
O

R
 H

O
SE

S

154

MAESTRO 3000 l=1700
MAESTRO 4000 l=2150

MAESTRO 3000 l=1200
MAESTRO 4000 l=1700

6 20

1221

V31



V34

HYDRAULIC HOSES

V33

2

4

5

10
69

6

2
7

8

6

6
7

8

6

12

11

6

3

1

PART CODE NAME PCS PCS
                                                 MAESTRO3000   MAESTRO4000

1 D17684 HOSE L=6500 1 1
2 D17686 HOSE L=1200 1 1
3 D17875 HOSE L=5200 1 1
4 202-04-08 CHOKE NIPPLE 1 1
5 747-08 L-NIPPLE 1 1
6 D30000212 USIT 6 6
7 705-08-08 DOUBLE NIPPLE 2 2
8 NV-08M QUICK COUPLING MALE 2 2
9 NV-08F QUICK COUPLING FEMALE 1 1
10 705-08-08 CONNECTOR NIPPLE 1 1

11 17867 CYLINDER ASSEMBLED 1 1
12 17366 CYLINDER WELDED (NO LAMELS) 1 1



V34

HYDRAULIC HOSES

V33

2

4

5

10
69

6

2
7

8

6

6
7

8

6

12

11

6

3

1

PART CODE NAME PCS PCS
                                                 MAESTRO3000   MAESTRO4000

1 D17684 HOSE L=6500 1 1
2 D17686 HOSE L=1200 1 1
3 D17875 HOSE L=5200 1 1
4 202-04-08 CHOKE NIPPLE 1 1
5 747-08 L-NIPPLE 1 1
6 D30000212 USIT 6 6
7 705-08-08 DOUBLE NIPPLE 2 2
8 NV-08M QUICK COUPLING MALE 2 2
9 NV-08F QUICK COUPLING FEMALE 1 1
10 705-08-08 CONNECTOR NIPPLE 1 1

11 17867 CYLINDER ASSEMBLED 1 1
12 17366 CYLINDER WELDED (NO LAMELS) 1 1



V36V35

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO40001

1 17701 SUPPORT AXLE 2
18184 SUPPORT AXLE 2

2 D30119 HOPPER 24 32
3 13412 PIN 48 64
4 17719 GROOVE PLATE 4 4
5 18007 SUPPORT AXLE 2

18186 SUPPORT AXLE 2
6 A0A0S1524 6-SCREW M10X25 8.8 DIN933 ZN 8 12
7 B5A0MB024 WASHER M10 DIN125A ZN 16 16
8 AGA113014 6-NUT IL M10 DIN985-8 ZN 8 8
9 18050 HOSE LONG 12 16

10 17936 GLIDE BUSHING 4 4
11 B580H1624 WASHER M 8 DIN125A ZN 8 8
12 A081A1514 6-SCREW M8X40 8.8 DIN 933 ZN 4 4
13 AG8113014 6-NUT IL M 8 DIN985-8 ZN 4 4
14 18006 LEVER 2

21033 LEVER 2
15 18051 HOSE SHORT 12 16
16 17968 GLIDE BUSHING WIDE 4 4

PART CODE NAME PCS PCS
                                                 MAESTRO3000 MAESTRO40001

1 18053 FEEDER HOSE TO BACK 11 15
2 18054 FEEDER HOSE TO SIDE 1 1
3 18052 FEEDER HOSE TO FRONT 12 16

18058 SEED-SIDE FEEDER HOSES 1
18204 SEED-SIDE FEEDER HOSES 1

HOPPER ASSY, FERTILIZER SIDE SEED-SIDE HOSES
10

16

1

2

3

4

5

6
7

8 9

321

11

12

13

14

15



V36V35

PART CODE NAME PCS PCS
MAESTRO3000 MAESTRO40001

1 17701 SUPPORT AXLE 2
18184 SUPPORT AXLE 2

2 D30119 HOPPER 24 32
3 13412 PIN 48 64
4 17719 GROOVE PLATE 4 4
5 18007 SUPPORT AXLE 2

18186 SUPPORT AXLE 2
6 A0A0S1524 6-SCREW M10X25 8.8 DIN933 ZN 8 12
7 B5A0MB024 WASHER M10 DIN125A ZN 16 16
8 AGA113014 6-NUT IL M10 DIN985-8 ZN 8 8
9 18050 HOSE LONG 12 16

10 17936 GLIDE BUSHING 4 4
11 B580H1624 WASHER M 8 DIN125A ZN 8 8
12 A081A1514 6-SCREW M8X40 8.8 DIN 933 ZN 4 4
13 AG8113014 6-NUT IL M 8 DIN985-8 ZN 4 4
14 18006 LEVER 2

21033 LEVER 2
15 18051 HOSE SHORT 12 16
16 17968 GLIDE BUSHING WIDE 4 4

PART CODE NAME PCS PCS
                                                 MAESTRO3000 MAESTRO40001

1 18053 FEEDER HOSE TO BACK 11 15
2 18054 FEEDER HOSE TO SIDE 1 1
3 18052 FEEDER HOSE TO FRONT 12 16

18058 SEED-SIDE FEEDER HOSES 1
18204 SEED-SIDE FEEDER HOSES 1

HOPPER ASSY, FERTILIZER SIDE SEED-SIDE HOSES
10

16

1

2

3

4

5

6
7

8 9

321

11

12

13

14

15



1

3 4

5

6

7

7
8

9

1
1

1
2

1
3

1
4

1
5

1
0

2

L

R

1
6

1
7

P
A

R
T

C
O

D
E

N
A

M
E

P
C

S
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
 M

A
E
S
T

R
O

 3
0
0
0
 &

 4
0
0
0
 

1
1
4
1
1
3
0
-0

0
0

R
E
A
R
 L

IG
H

T
 A

SS
E
M

B
L
E
D

2
2

1
1
3
0
1
/
 L

R
E
A
R
 L

IG
H

T
 ”

 G
L
A
SS

”
2

3
R
E
A
R
 L

IG
H

T
 B

O
T
T
O

M
2

4
D

4
0
0
0
1
6
9
3

1
2
 V

 /
 5

 W
B
U

L
B

2
5

D
4
0
0
0
1
6
8
4

1
2
V
 /

 2
1
 W

B
U

L
B

2
6

D
5
0
0
0
0
3
8
5

R
E
F
L
E
C
T
O

R
 T

R
IA

N
G

L
E

2
7

C
P
4
4
8
8

M
A
IN

 W
IR

IN
G

 H
A
R
N

E
SS

 6
 m

 
1

8
C
P
4
4
9
1

W
IR

IN
G

 H
A
R
N

E
SS

 L
E
F
T
 4

.8
m

1
9

C
P
4
4
9
1

W
IR

IN
G

 H
A
R
N

E
SS

 R
IG

H
T
 4

.8
 M

1
1
0

H
E
X
 S

C
R
E
W

 M
 6

H
2
0

4
1
1

E
7
3
2
6
1

SL
O

W
 V

E
H

IC
L
E
 S

IG
N

 T
R
IA

N
G

L
E

1
1
2

D
5
0
0
0
0
3
9
5

F
R
O

N
T
 R

E
F
L
E
C
T
O

R
 W

H
IT

E
2

1
3

D
5
0
0
0
0
3
9
6

SI
D

E
 R

E
F
L
E
C
T
O

R
 Y

E
L
L
O

W
2

1
4

SC
R
E
W

 R
E
A
R
 L

IG
H

T
4

1
6

E
7
3
6
3
5

C
A
B
L
E
 T

IE
1
0

1
7

C
F
2
0
3
7

O
V
E
R
-W

ID
E
 M

A
C
H

IN
E
 W

A
R
N

IN
G

4

LIGHTS AND REFLECTORS

V38
V37



1

3 4

5

6

7

7
8

9

1
1

1
2

1
3

1
4

1
5

1
0

2

L

R

1
6

1
7

P
A

R
T

C
O

D
E

N
A

M
E

P
C

S
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
  

  
 M

A
E
S
T

R
O

 3
0
0
0
 &

 4
0
0
0
 

1
1
4
1
1
3
0
-0

0
0

R
E
A
R
 L

IG
H

T
 A

SS
E
M

B
L
E
D

2
2

1
1
3
0
1
/
 L

R
E
A
R
 L

IG
H

T
 ”

 G
L
A
SS

”
2

3
R
E
A
R
 L

IG
H

T
 B

O
T
T
O

M
2

4
D

4
0
0
0
1
6
9
3

1
2
 V

 /
 5

 W
B
U

L
B

2
5

D
4
0
0
0
1
6
8
4

1
2
V
 /

 2
1
 W

B
U

L
B

2
6

D
5
0
0
0
0
3
8
5

R
E
F
L
E
C
T
O

R
 T

R
IA

N
G

L
E

2
7

C
P
4
4
8
8

M
A
IN

 W
IR

IN
G

 H
A
R
N

E
SS

 6
 m

 
1

8
C
P
4
4
9
1

W
IR

IN
G

 H
A
R
N

E
SS

 L
E
F
T
 4

.8
m

1
9

C
P
4
4
9
1

W
IR

IN
G

 H
A
R
N

E
SS

 R
IG

H
T
 4

.8
 M

1
1
0

H
E
X
 S

C
R
E
W

 M
 6

H
2
0

4
1
1

E
7
3
2
6
1

SL
O

W
 V

E
H

IC
L
E
 S

IG
N

 T
R
IA

N
G

L
E

1
1
2

D
5
0
0
0
0
3
9
5

F
R
O

N
T
 R

E
F
L
E
C
T
O

R
 W

H
IT

E
2

1
3

D
5
0
0
0
0
3
9
6

SI
D

E
 R

E
F
L
E
C
T
O

R
 Y

E
L
L
O

W
2

1
4

SC
R
E
W

 R
E
A
R
 L

IG
H

T
4

1
6

E
7
3
6
3
5

C
A
B
L
E
 T

IE
1
0

1
7

C
F
2
0
3
7

O
V
E
R
-W

ID
E
 M

A
C
H

IN
E
 W

A
R
N

IN
G

4

LIGHTS AND REFLECTORS

V38
V37



11

22

33

44

55

66

77

88

99

1010

1111

3030

2727

2828

2929

3131

1212

1313

1414

1515

1616

1717

1818 1919

2020
2121

2222

2323

2424

V39

MEMORYCYLINDER (ACCESSORY)

2525

2626
ADD HERE NORMAL
CYLINDER RETURN HOSE D17686  l=1200

V40

PART CODE NAME PCS

1 18381 FRAMEPLATE WELDED 1
2 18383 TURNPLATE WELDED 1
3 D18391 CABLE FOR POINTER 1
4 18345 CURVEPLATE FOR POINTER 1
5 18343 POINTER 1
6 14987 RUBBERWASHER 4*35/12 3
7 18342 WIRE CABLE HOLDER 1
8 18371 BUSHING SPRING 2
9 D51111 SPRING 36.5*100/3.2 4-51111 1

10 18386 SPIN PIN FOR WIRE CABLE 1
11 CF18417 STICKER FOR POINTER 1
12 AG6111014 6-NUT M 6 DIN934-8 ZN 6
13 B60649 WASHER M 8 DIN125A A2 AISI 20
14 A04220 6-SCREW  M8X16 A2-80 DIN 933 A 4
15 B560E1524 WASHER M 6 DIN125A ZN 2
16 A060G1024 6-SCREW M6X16 8.8 DIN 933 ZN 4
17 AGA11J014 WING NUT M10 DIN315 ZN 1
18 B5C0R2024 WASHER M12 DIN125A ZN 1
19 BH0C10011 SEGER RING FOR AXEL 12X1   DIN471 1

20 A08151514 6-SCREW M8X35 8.8 DIN 933 ZN 2
21 A50710 6-NUT IL M8 A2 DIN985 AISI 2
22 A060L1524 6-SCREW M6X20 8.8 DIN 933 ZN 1
23 B560N1524 WASHER M 6 DIN440R ZN 1
24 CV03L1215 DYMET BEARING 701 12/14/15 1
25 18310 MEMORYCYLINDER 1
26 D30000380 DOUBLE NIPPLE        ½"  / ½" 3
27 D18419 HOSE  l=6200 1
28 D18420 HOSE  l=1000  ANGLE 1
29 D18421 HOSE  l=1000  STRAIGHT 1

30   D18748 HOSE  l=7650 1
31 D30000379 T-CONNECTOR 712-08 1

C
DIRE TION OF DRIVE



11

22

33

44

55

66

77

88

99

1010

1111

3030

2727

2828

2929

3131

1212

1313

1414

1515

1616

1717

1818 1919

2020
2121

2222

2323

2424

V39

MEMORYCYLINDER (ACCESSORY)

2525

2626
ADD HERE NORMAL
CYLINDER RETURN HOSE D17686  l=1200

V40

PART CODE NAME PCS

1 18381 FRAMEPLATE WELDED 1
2 18383 TURNPLATE WELDED 1
3 D18391 CABLE FOR POINTER 1
4 18345 CURVEPLATE FOR POINTER 1
5 18343 POINTER 1
6 14987 RUBBERWASHER 4*35/12 3
7 18342 WIRE CABLE HOLDER 1
8 18371 BUSHING SPRING 2
9 D51111 SPRING 36.5*100/3.2 4-51111 1

10 18386 SPIN PIN FOR WIRE CABLE 1
11 CF18417 STICKER FOR POINTER 1
12 AG6111014 6-NUT M 6 DIN934-8 ZN 6
13 B60649 WASHER M 8 DIN125A A2 AISI 20
14 A04220 6-SCREW  M8X16 A2-80 DIN 933 A 4
15 B560E1524 WASHER M 6 DIN125A ZN 2
16 A060G1024 6-SCREW M6X16 8.8 DIN 933 ZN 4
17 AGA11J014 WING NUT M10 DIN315 ZN 1
18 B5C0R2024 WASHER M12 DIN125A ZN 1
19 BH0C10011 SEGER RING FOR AXEL 12X1   DIN471 1

20 A08151514 6-SCREW M8X35 8.8 DIN 933 ZN 2
21 A50710 6-NUT IL M8 A2 DIN985 AISI 2
22 A060L1524 6-SCREW M6X20 8.8 DIN 933 ZN 1
23 B560N1524 WASHER M 6 DIN440R ZN 1
24 CV03L1215 DYMET BEARING 701 12/14/15 1
25 18310 MEMORYCYLINDER 1
26 D30000380 DOUBLE NIPPLE        ½"  / ½" 3
27 D18419 HOSE  l=6200 1
28 D18420 HOSE  l=1000  ANGLE 1
29 D18421 HOSE  l=1000  STRAIGHT 1

30   D18748 HOSE  l=7650 1
31 D30000379 T-CONNECTOR 712-08 1

DIRECTION OF DRIVE


